HCR3

Rev. A

PARTS LIST
AT AV S

£appyJapan



PARTS LIST UJ U 0000

3A0A12 Oa- 1

INDEX U U

16a 19a,20a 23a 10a 116, 14a 15b
13a
27a, 27b, 27¢, 27d

6a,6b

15a,

"_/ 28a

27e

21a,22a

27f

4a,4b,58,5b,5¢ — 1 Y,

|Ir E:

23a,24a

1a,1b,2a

8a,9a

_\ 7a,7b,7¢c

I | 26a.26b.26¢

\

goo

goo
gooooooboo
gooooon
gooooon

N\ L

(Revision O O ‘D od)

000000000 O000O0OOTABLE 3 (PARTS BY MODEL)
000000000000 0OOTABLE 4 (PARTS BY MODEL)
000000000000 0OOTABLE 5 (PARTS BY MODEL)

goon

goon

goon

goon

goon

goooogon
goboooooboooobogon
googon

gooon
gooooooboooo
goooogooo
googon

goon

gogno

goon

goonf

googon
goooooobogooo
goooog o
gobooboobooogn
goooog o
goooboobgoobob

Ser.No. RXXXXXXX
(Oooo)
|\

FRAME 1 la
FRAME 2 1b
FRAME (PARTS BY MODEL) 2a
TABLE 1 4a
TABLE 2 4b
ba

5b

5c

TRANSMISSION UNIT 1 6a
TRANSMISSION UNIT 2 6b
BED 1 7a
BED 2 7b
BED 3 7c
THREAD CUTTING DRIVER 1 8a
THREAD CUTTING DRIVER (PARTS BY MODEL) 9a
FIXED HEAD 10a
NEEDLE BAR CHANGE UNIT1 1la
NEEDLE BAR CHANGE UNIT (PARTS BY MODEL) 12a
TIMING DETECTING UNIT 13a
MOVING HEAD 1 14a
THREAD CATCHER 1 15a
THREAD CATCHER 2 15b
THREAD TENSION 1 16a
THREAD TENSION 2 17a
THREAD STAND 1 19a
THREAD STAND 1(PARTS BY MODEL) 20a

X CARRIAGE 1 2l1a

X CARRIAGE (PARTS BY MODEL) 22a

Y CARRIAGE A 23a

Y CARRIAGE (PARTS BY MODEL) 24a



PARTS LIST [J 00000

3ARC15

Oa-2

goog o

goog o
gooooboooboooo
gooobgooobobo
gooobgooobobo
ooooooooon (10.4in) O
ooooooooon (10.4in) O
gooobooboboobgooo
gooobooboobon
gooobooobooog
goooboomoobooon
goooboomoobooon
goooboomoobooon
gobobooboboboboo
gooboobobobomoooooo
goooobooooooooona
oooooooooooooomoooooo
googo

goood

goood

ELECTRIC PARTS 1
ELECTRIC PARTS 2

ELECTRIC PARTS 3 (PARTS BY MODEL)
CONTROL BOX 1

CONTROL BOX 2

CONTROL BOX (10.4in) 1

CONTROL BOX (10.4in) 2

LASER POINTER (OPTION)

SAFETY SENSOR (OPTION)

BOBBIN WINDER (OPTION)

CAP FRAME (DRIVE FRAME) (OPTION)
CAP FRAME (HOLD FRAME) (OPTION)
CAP FRAME (CAP STRETCHER) (OPTION)
ONE POINT FRAME (OPTION)

ONE POINT FRAME (SETTING BASE) (OPTION)

ONE POINT FRAME (OPTION)

LONG ONE POINT FRAME (SETTING BASE) (OPTION)
ELECTRICAL CONNECTION DIAGRAM
ACCESSORIES 1

ACCESSORIES 2

26a
26b
26¢C
27a
27b
27¢
27d
27e
27f
28a
29a
29b
29c
29d
29%e

29f
299
30a
3la
31b

O When you place parts orders, please state machine model (example : HCR3-1512-45),
O machine number and if machine is with option or not.

O00b0obo0o0o0b0obob0o0bObUOHCR3-1512-450 000000
gobooobbuooobooobooo



PARTS LIST UJ U0 000 s 0A-3

EXPLANATION OF LIST OO OO

a oad goooo ooo oo
Ass'y  Elt Parts No. Parts Names Note
9 HVF17870 Adjusting plate ooo

11* 10 M)416186  Thread check spring oooon e lalalalalaiil
11 HVF17840 Thread tension ass'y oooo Fkkkkkkkkkkkkk
12 HVF17860 Thread tension lid ooooo fulalalalabalale
31 HC®8170] Roller pin guide DO00000000
32 ->10b Jump solenoid ass'y (by model) OO0 O0000OO0O0O0O0OOO0OO

@ g 99 © ®
A NHAKO04000 Hexagon nut (M4) 000000M40
B WPAKO04000 Plain washer (M4) 000 0M40
C SBAKO3005 Binding head screw (M3x5) 00000 OoomMm3xsa

@ This element number here is an assembly part number.
It indicates that the part shown here is a component of an assembly part.

(2) Itis element number.
(3) Itis parts number.
@ *Update number (for items which element number is a figure.)
@ This parts is entered to other page of that mark "->" shows.
@ This parts is used up to this serial number.
(7) This parts is used to this serial number.
This parts is used from this serial number.
* Specifications are subject to change without notice. Parts may be updated too.
Update number will be increased, when parts are updated.
Spare parts, which has different undated number, are interchangeable each other.

In case spare parts are not interchangeable, machine number which spare parts can be used
at Note column.

ooboboobboooboouobbooobboobobooobooboo
gooo

gooo
*“Wobboooboboobbooobobooobbooobboobobobood
gooog">"bogobbooobobooobobooan
uoboooboboooobooa

gobooooboboooboobooon

gobogoboboooobooa

@RE@OEE@EE)

*gJobbodbobtbooobbuooobboooobbooobLbooobboobDbboooboba
gobogobbooobboonoobooooboboooon
gooboooboboobobooobbooobbooobDbooobbooobooobo
ugobooobobooobooboooon
0000000000000 00D00D00000D0000000D0O00O0OQg © wxxeees
*******"*******’*******NDDDDDDDDDDDDDDDDDDDDD



PARTS LIST 000000 0[] s 0A-4

EXPLANATION OF LIST 2 (PARTS BY MODEL) D0 0DD OO OO OO O

In this parts list, we have parts followed by description of "(Parts by model)".
These parts are carried in pages where "(Parts by model)" after unit name is described.

ooooooooobo)y'bobooooobooooooo
oooooooboooooobooooo(oboobo)yoooooobooboOobobooooo

D
| 4

OO0 O Elt] 45
PARTS NAMES] Beam

oooo HVF00850
oooon HVF00890
ooog HMF00900
oooo HVF00910

MODEL | O 0O0O0 HVF00920
oo ooogn HVF00820
oooo HVF00930
gooogood HVF01050
oooo HVF01020

O Itis the element number of this parts in illustrations.
O This column shows machine model.

O This column shows parts number related to machine model.
O (Example. Parts number of "Beam" for L820 — HMF00850)

obo0ooboobooboooboobo
obooboboooboobooo
gboobooboobooobooboobobboobowszo0b "oo*"ooboob - HMFO08500




FRAME 1




FRAME 1 [][] []

1a-1

0 oo ooooo goo 3AS8326 OO
Ass'y El't Parts No. Parts Names Note
1 HCR01220 Cover right oo00o0ooooobo
2 HCR01021 Cover left goooooooo
3 HCGO00330 Rubber mount oooooo
4 HCG00321 Mount gooooo
5 -> 2a Pipe cover (by model) O0000ooooooo
6 HCR02350 Upper shaft cover left L=339 000000L=339
6 HCR02360 Upper shaft cover left L=487 000000L=487
7 HCR02261 Cover bracket ooooo
8 HCD25180 Tension support Y ooooooo
9 HCGO00640 Rear cover bracket oooooo
10 EPS01040 Brake switch oo0boooDboog
11 HCR01260 Cover ooooo
12 HCR08242 Head upper cover (P:360) O0oO0ooooo (PO 360)
12 HCR08252 Head upper cover (P:500) O00OO0000go (PO500)
13 HCR08260 Head upper cover B oooooooos
14 -> 2a Table support cover (left) (by model) Oo0o0ooooooooo
15 -> 2a Table support cover (center) (by model) Oo0o0ooooooooo
16 -> 2a Table support cover (right) (by model) Oo0o0ooooooooo
17 HCR33041 Table support front (right) oooooogom@m)
18 HCR33051 Table support front (left) ooooooo@)
19 HCR33061 Table support rear (right) ooooooo@)
20 HCR33072 Table support rear (left) ooooooo@)
21 M0408150 Rubber cap (small) ooooooooo
22 -> 2a Caster (by model) ooooooooog
23 -> 2a Upper shaft (left) (by model) ooooooooo
24 -> 2a Upper shaft (right) (by model) oo00o0ooooobo
25 -> 2a Lower shaft (left) (by model) oo00o0ooooobo
26 -> 2a Lower shaft (right) (by model) oo00o0ooooobo
27 MPC00020 N-coupling (20-20) 00000000 N20-200
28 MPC00010 N-coupling (15-15) 00D00000O0ON15-150
29 -> 2a Rear cover (left) (by model) oooooooooon
30 -> 2a Rear cover (center) (by model) O0000ooooooo
31 -> 2a Rear cover (right) (by model) oooooooooon
32 EPN00780 Rubber gooooood
33 -> 19a Thread detecting board ass'y oooooooag
34 HR302270 Upper shaft pulley cover ooooooooo
35 -> 14b Moving head cover (P:360) 00000015-PO 3600
35 -> 14b Moving head cover (P:500) 00 000015-PO 5000
36 HCR01240 Table support cover M oooooMm
37 HCR01250 Table support cover N OOOOON
38 MPZ04320 Adjuster oooooo
39 HMF00193 llluminator bracket oo0oooooo
40 -> 2a Upper shaft (center) ooogd
41 -> 2a Lower shaft (center) oooo
42 -> 2a Rear cover F ooogdFr
43 -> 2a Rear cover H OO0ODOH
44 -> 2a Rear cover D ooogb
45 -> 2a Rear cover B ooDboOoB
46 -> 2a Table support cover G oooooG
A -> 2a Hexagon head bolt ooooo
B NHBA20000 Hexagon nut (M20) 0O00000M200
C STABO04006 Truss head screw (Phillips, M4x6) 000000000000 M4xe0
D SCAA10020 Hexagon socket head cap screw (M10x20) 000000000 M10x200
E WSAA10000 Spring lock washer (M10) 00 000M100
F WPAA10000 Plain washer (M10) 00 00M1o0



FRAME 2

313 1 b_-l

N

BN
(Y




FRAME 2 (][] []

1b-1

O o0 oooood goo 3As8313 00O
Ass'y El't Parts No. Parts Names Note
1 HR332020 Table stay (lower) oooooooo
2 HR332010 Table stay (upper) oooooooo
3a HCR34160 Plate oono
3b HR334010 Plate ooo
This can be substituted for "3a". "3a"'D 000
4 HCG32030 Plate washer oono
5a -> 2a Table bracket C ooooooc
5b -> 2a Table bracket C ooooooc
This can be substituted for "5a". "Sa" 000
6 HCR34190 Bracket ooad
7a -> 2a Table bracket D oooooob
b > 2a Table bracket D oooooob
This can be substituted for "7a". "7Ta'D 0 OO
A NWAB06000  Wing nut (M6) oooooodmed
B SWAB06035  Wing bolt (M6x35) 0oodonoooMex3sd
C SWAB06010  Wing bolt (M6x10) JooooooMexiod
D SLAB5A020 Oval head wood screw (Phillips, 5.1x20) 00000000 00DbO0Os.ax200
E SCGA06025 Hexagon socket head cap screw (M6x25) 000000000 Mex250
G WPAD06000 Plain washer (M6) 0O000Med
H SCAD06015 Hexagon socket head cap screw (M6x15) 000000000 Mex150
| WSAD06000  Spring lock washer (M6) 0O000o0oMen
J NHAD0O6000 Hexagon nut (M6) O000oooMen
K SPDK05010 Pan head screw (Phillips, M5x10) O0O00o0o00000oMsxion



FRAME

AS313 2a_1




FRAME [][]

2a-1

3AR622.
Et OO0 14 46 15 15
PARTS NAMES [Table support cover|Table support cover| Table support cover|Table support cover
(left) (center) (center) (center)
000 (0000obooDbO |booo0o0d0 |ooooooo (bobooboooo
MODEL 1502 - - HCR01030 -
oo 1504 HCR01050 - - -
X1504 HCRO01071 - - -
1506 HCR01050 - HCR01090 -
X1506 HCR01120 - HCR01110 -
1508 HCR01140 - HCR01090 -
X1508 HR300520 HCRO1110 HR300510 HCRO1110
1512 HCR01140 HCR01090 HCR01380 -
El't 0D OO0 16 23 40 24
PARTS NAMES |Table support cover|Upper shaft (left) |Upper shaft (center)|Upper shaft (right)
(right)
000 ([D0ooooDo |oooo oooad oooad
MODEL 1502 - HR302170 - -
oo 1504 HCR01040 HR302180 - -
X1504 HCR01060 HR302190 - -
1506 HCR01080 HR302200 - -
X1506 HCRO01100 HR302210 - HCR02150
1508 HCRO01130 HR302210 - HCR02150
X1508 HR300500 HR302022 HCR02400 HCR02150
1512 HCR01130 HCR02141 HCR02400 HCR02150
Et OO0 25 41 26 29 30
PARTS NAMES |Lower shaft (left) |Lower shaft (center]Lower shaft (center)|Rear cover (left) |Rear cover (center)
000 (0000 oooad oood oooogd oooooad
MODEL 1502 HR302222 - - HR300530 -
o 1504 HR302232 - - HCR01170 -
X1504 HR302242 - - HCRO01170 HCR01181
1506 HR302252 - - HCRO01170 HCR01181
X1506 HR302262 - HCR02220 HCRO01170 HR300660
1508 HR302262 - HCR02220 HCRO01170 HR300660
X1508 HR302262 HR302030 HCR02220 HCRO01170 HR300580
1512 HR302262 HCR02410 HCR02220 HCRO01170 HR301350




FRAME

AS313 2a_2




FRAME [][]

2a-2

3AS313
Et OO0 42 43 44 45 31
PARTS NAMES |Rear cover (center) [Rear cover (center) |Rear cover (center) [Rear cover (center) |Rear cover (right)
000 (000000 oooodad oooodad oooooad oooogd
MODEL 1502 - - - HCRO01160 HCR01150
oo 1504 HR300540 - - - HCR01150
X1504 HR300550 - - - HCRO01150
1506 HR300540 - - - HCRO01150
X1506 HR300560 - - - HCRO01150
1508 HR300570 - - - HCRO01150
X1508 HR300590 HR300600 HR300660 - HCRO01150
1512 HCR01340 HCR01360 HCR01180 HCRO01160 HCRO01150
Et OO0 5a 5b 7a 7b
PARTS NAMES |Table bracke C |Table bracke C |Table bracke D |Table bracke D
Jo0d |(d00o0boboc |obboooooc |ooodob (booooob
This can be substi- This can be substi-
tuted for "5a". tuted for "7a".
"[5a'0 000 "7Ta"'0 00O 0O
MODEL 1502 - - HCR34152 HR334030
oo 1504 - - HCR34152 HR334030
X1504 HCR34080 HR334020 - -
1506 HCR34080 HR334020 - -
X1506 HCR34080 HR334020 - -
1508 HCR34080 HR334020 - -
X1508 HCR34080 HR334020 - -
1512 HCR34080 HR334020 - -
Et OO0 5 22 A
PARTS NAMES |Pipe cover Caster Hexagon head bolt
000 (000000 ooooad 00000(M20)
MODEL 1502 HCGO00310 MPZ02300 SHBA20080
oo 1504 HCGO00310 MPZ02300 SHBA20080
X1504 CGB00020 MPZ04000 SHBA20080
1506 CGB00020 MPZ04000 SHBA20080
X1506 CGB00020 MPZ03160 SHBA20080
1508 CGB00020 MPZ03160 SHBA20080
X1508 CGB00020 MPZ04310 SHBA20080
1512 CGB00020 MPZ04310 SHBA20080




4a-1

3AS6301

TABLE 1




TABLE1 OO O OO [

4a-1

od ooooo gdo 3AS6010 [0
Ass'y El't Parts No. Parts Names Note

la -> 5a Table set (by model) ooooooooog

1b -> 5a Table set (by model) oooooooooo

2 HCR34011 Y cover (right) yooo )

3 HCR34022 Y cover (left) YOoOo(@)

4 HCR34040 Cover for thread cutting driver oooooo

5 HCR34031 Middle cover ooooo

6 HCG30201 Table prop plate ooooooo

7 HCR33080 Table prop plate ooooooo

8 MPZ01990 Toggle clamp ooooooo

9 HCM34050 Table prop A oooooooo

10 HCM34060 Table prop B oooooooo

11 M0412241 Plastic ring goooooooogo

12 M0410041 Stud good

13 MPz01080 Knob bolt (M6) Ooooooomed

14 HCR33030 Table support for bed ooooooooo

15 HCR33013 Table support (right) ooooooono)

16 HCR33023 Table support (left) ooooooono)

17 HCR34130 Y cover bracket (right) YyOOooooooa@)

18 HCR34110 Middle table support plate oooooooo

19 HCR34120 Middle cover (lower) oooooooo
20 HCR34140 Y cover bracket (left) YyOOooooooa@)
21 -> 5b Embroidery frame ass'y (by model) oooooooo
22 M0437016 Clip (300mm) 00o0ooo300mm
22 HMF37550 Clip (280mm) 00ooooo280mm
22 M0437056 Clip (190mm) 0000002190mm
22 M0437076 Clip (180mm) 000000 180mm
22 M0437836 Clip (170mm) Joooooi70mm
23 -> 5b Center support (by model) ooooooooo
24 HR325170 Cover goooooaa
26 -> 5b Embroidery frame set (by model) ooooooooog

A SKAK3E(016 Round head wood screw (Phillips, 3.5x16) 0000000000 0O3.5x16e0

B NHAD05000 Hexagon nut (M5) 000000M50

C NHADO6000 Hexagon nut (M6) Oo0o0oooMen

D SPDK04008 Pan head screw (Phillips, M4x8) 00000000000 M4x80

E SPDD03006 Pan head screw (Phillips, M3x6) 00000000000 M3x6ed

F SNAK3A010 Flat head tapping screw (Phillips, 3.1x10) 000000000 0D0OO0O0O3.1x100
G SCBD04010 Hex socket head cap screw with flange (M4x10)0 0000000000 OO M4x100
H SKAK5A020 Round head wood screw (Phillips, 5.1x20) 0000000000 0O5.1x200



TABLE 2




TABLEZ2 OO UOOOOO

4b-1

OO0 Oooood ood 3AQ901 OO
Ass'y ElI't Parts No. Parts Names Note
1 HCR37C25 Tubular frame hold arm (left) ass'y o00oooooboooDoo
2 HCR37C15 Tubular frame hold arm (right) ass'y o00oooooboooDoo
3 HCR37011 Spacer ooooo
4 HCR37044 Arm (left) ass'y ooooo
5 HCR37034 Arm (right) ass'y ooooo
6 HCG37561 Felt oooooooo
7 HR337020 Bracket Oo0oooooooogd
8 HCR37C30 Cap frame mount plate ass'y ooooooo
9 HR343040 Knob screw C gopogoc
10 -> 5a Tubular frame bracket ass'y P oo0DoDOoOoDoooo
11 HCR37261 Arm bracket gooooo
12 HCR37280 Spacer ooooo
13 HR337030 Clamp ooooo
18 HCB40090 Positioning pin C o0DoOO0oOoD O
19 HCD37210 Hold spring gooooo
20 HCD37321 Hold spring base L goooogoLg
21 HCD37311 Hold spring base R gooobooRrg
23 -> 5a Cap frame bracket ass'y ooooo
24 -> 5a Tubular frame bracket ass'y oooooooag
A SCEA04006 Hex socket low head screw (M4x6) 00000000000 M4xed
B SCBD04008 Hex socket head cap screw with flange (M4x8) D 000000000 DO OO M4x80
C SBAD04008 Binding head screw (Phillips, M4x8) 00000000000 0OOM4x80
D SPDD03006 Pan head screw (Phillips, M3x6) 00000000000 M3xed
E SCEA03005 Hex socket low head screw (M3x5) 000000000 0D0OM3x50
F NHCD04000 Hexagon nut (M4) oooooomM40000



5a-1

3AS601

TABLE 3




TABLE 3 [0 00000

5a-1

3ASA29

El't 000
PARTS NAMES

23

Cap frame bracket ass'y

10

Tubular frame bracket ass'y P|

24

Tubular frame bracket ass'y

oodo ooood oooogooogo oooooood
MODEL 1502 HR337B10 HR337H70 HR337A10
oo 1504 HR337A00 HCR37G71 HCR37E71
X1504 HR337B10 HR337H70 HR337A10
1506 HR337A00 HCR37G71 HCR37E71
X1506 HR337B10 HR337H70 HR337A10
1508 HR337A00 HCR37G71 HCR37E71
X1508 HR337B10 HR337H70 HR337A10
1512 HR337A00 HCR37G71 HCR37E71
El't 000 la 1b
PARTS NAMES Table set Table set
oodo ooooo ooooo
MODEL 1502 HR330A12 HR330B20
oo 1504 HR330A22 HR330B30
X1504 HR330A52 HR330B70
1506 HR330A32 HR330B40
X1506 HR330A62 HR330B80
1508 HR330A42 HR330B50
X1508 HR330A73 HR330B90
1512 HR330A82 HR330B60




5b-1

CRKA22

TABLE 4

1502

08¢ 0.7
o o
3 3
o o
& g
& g
| aNo~ |
X X X X
cooo
S SRoo |8
& HHN®  |®
08¢ 0.7

1504

08¢ 0.7
o o
Q Q
o o
E g
o o
& g
E g
o o
($0] ($0]
| | AN 0 < |

X X X

g 228 |8
™ AN M )

08¢ 0.T

X1504

08¢ 0.7
o o
& &
& g
o o
& g
o o
& 3
o o
& 3
E g
o o
™ ™
| NN < L

-

X X X
5 =838 s
™ — N M ™,

08¢ 0.1

1506

190

190

280

08¢ 0LT
o
(e}
-
o
(e}
-
3
[¢0)
N
3
o
™
3
o
™
3
o
™
3
o
™
N O |l
—
X X X X
[eYeoNoNe) o
N~ O 0O e
A= NM ™
08¢ 0.7

X1506

08¢ 04T
o
o
[92)
J
o
[92)
J
o
[32)
J
o
o
J
o
o
J
o
o
J
o
o
J
o
[92)
d
o
(2]
NNO H
I3
X X X
(e Yo¥e) =]
~ O K
—N®
08¢ 0.7

1508

08¢ 0.7
o o
@© @
— —
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
E g
o o
2] ™
|| NN AN O |1

-

X X X X
o [elo)eNe] o
o N~ 00 0 O o
™ =N Mm R

08¢ 0.T




TABLE4 U000 [

5b-1

Elt 0D OO 21 23 26

PARTS NAMES [Embroidery frame ass'y |Center support Embroidery frame set

oo0o |oo0oooo good gooooooad

MODEL 1502 HR338A10 - HR3U38A10

0o 1504 HR338A20 - HR3U38A20

X1504 HR338A30 HCR38170 HR3U38A30

1506 HR338A40 HCR38170 HR3U38A40

X1506 HR338A50 HCR38170 HR3U38A50

1508 HR338A60 HCR38170 HR3U38A60

R3Q901



5c-1

3AR420

TABLE 5

X1508

140

300

300

300

08¢

(V4]

140x 2

170x 2
280 x 4
300 x 24

140

280

300

300

300

08¢

(/4

1512

140

300

300

300

300

300

08¢

0Ll

o

o

[s2]

o

o

[s2]

o

(=]

[s2]

]

(=]

[s2]

]

o

[s2]

3

o

[s2]

NN |
A
X X X X

OO0 O0OoO o

<N O =]

A M 3]
08¢ 0Ll

140

300

300




TABLES OO OOOMN 5

5c-1

Elt 0D OO 21 23 26
PARTS NAMES [Embroidery frame ass'y |Center support Embroidery frame set
oo0o |oo0oooo good oooooooo
MODEL X1508 HR338A70 HCR38170 HR3U38A70
0o 1512 HCR38A81 HCR38170 HCRU38A80

3AR420



TRANSMISSION UNIT 1 s 0]




TRANSMISSION UNIT 1 [0 00 [ [

od ooooo ggo 3AS326 U0
Ass'y El't Parts No. Parts Names Note
la HCGO02661 Fasten collar oooooo
1b HR302280 Fasten collar oooooo
This can be substituted for "1a". "la'0o000d
2 -> 6b Drive motor (by model) Oo0oooooooooo
3 HR3902110 Upper shaft pulley ass'y oooooo
4 -> 6b Fasten collar (by model) oooooooooon
5 HCGO02091 Dial goooo
6 -> 6b Motor housing (by model) O0oooooooooooo
7 HCR02261 Cover bracket ooooo
8 HR302130 Pointer gooo
9 HCG26350 Cover bracket ooooo
10 MPROO0390 BG-ring goooscOOO
11 HCR902031 Idler pulley ass'y oooooooo
12 -> 6b Motor pulley (by model) Oo0ooooooooooo
13 HCR02041 Idler shaft ooooo
14 MPVO00930 Timing belt gogoooood
15 HCR02050 Tension plate oooooo
16 HCD02131 Tension plate oopoooo
17 HCB902066 Upper shaft collar ass'y oooooo
18 HCR02071 Motor cover ooooooog
19 HR302122 Lower shaft pulley ooooo
20 HR302050 Fasten collar A OO0ooooA
A SCAA05020 Hexagon socket head cap screw (M5x20) 000000000 M5x200
B SCAA06015 Hexagon socket head cap screw (M6x15) 000000000 Mex150
C SPDK04008 Pan head screw (cross recessed, M4x8) 000000000 00M4x80
D SCAA08025 Hexagon socket head cap screw (M8x25) 000000000 M8x250
E WSAA08000 Spring lock washer (M8) 0O000o0oM8n
F WPAA08000 Plain washer (M8) 000oMs8o
G SCAA04006 Hexagon socket head cap screw (M4x6) 000000000 M4xe0
| SCAA04015 Hexagon socket head cap screw (M4x15) 000000000 M4x150
J SHBK04030 Hexagon head bolt (M4x30) 000000 M4x300
K NHAK04000 Hexagon nut (M4) Oo000ooowman
L SSAA05006 Hexagon socket set screw (M5x6) 0000000000 M5xe0
M SCAA05016 Hexagon socket head cap screw (M5x16) 000000000 M5x1e0

oa-1



TRANSMISSION UNIT 2

RRRRRR




TRANSMISSION UNIT 2 [1 [0 [ 2

6b-1

3AR420
Elt 0 OO 2 4 6 12
PARTS NAMES |Drive motor Fasten collar Motor housing Motor pulley
(by model) (by model) (by model) (by model)
000 ([Doooooo oooooo ooooooooo oooooooo
ooood ooooQd ooooQd ooooQd
MODEL 1502 EPM00800 HR302050 HR302150 HR302081
0o 1504 EPM00700 HR302050 HR302150 HR302081
X1504 EPM00700 HR302050 HR302150 HR302081
1506 EPM00700 HR302050 HR302150 HR302081
X1506 EPM00700 HR302050 HR302150 HR302081
1508 EPM00700 HR302050 HR302150 HR302081
X1508 EPM00700 HR302050 HR302150 HR302081
X1512 EPM00710 HR302060 HR302140 HR302091




BeD1 /7a-1

e



BED1 000 [

7a-1

od ooooo ggo 3AQ901 OO
Ass'y El't Parts No. Parts Names Note
1 HCD79390 Keeper solenoid ass'y oooooooooo
2 PSA07B050 Slider (7.2x11x0.5) 0000o0O0O0dor7.2x11x0.50
3 HCB04022 Solenoid spring oo0oDoOooDoo
4 MPRO00520 O-ring (S-8) gooooos-8d
5 HCB04012 Solenoid base ooooooog
7 HCD04071 Keeper rod goooooad
8 HCD04033 Keeper ass'y ooooooo
9 HCDO04081 Stopper bracket oono
10 HCBO04064 Shaft holder ooooo
11 HCMO04150 Spring A gooooo
12 MPRO00080 E-ring (E-5) 0oooooE-5d
13 HR3U04010 Bed case B ass'y oooooos
14 HCR04040 Rotary hook shaft 0o
15 HCD902050 Rotary hook shaft collar (front) ass'y oooOooooon
16 HSA04010 Rotary hook a
17 MPZ00550 Bobbin goo
18 HSA04021 Bobbin case gooooo
18 HSA04031 Bobbin case (for throwaway bobbin) o0Do0o0ooO0o0oooboo
19 HCDUO00832 Keeper cover ass'y oooooood
20 MPRO0OO0300 E-ring (E-2) 0oooooE-20
21 MPR00420 E-ring (E-4) 0oooooE-40
B SCBA04006 Hexagon socket head cap screw with flange (M4x6) OO0 O000000O0O0 OO O M4xe0O
C SPAC2F003 Pan head screw (cross recessed, M2.6x3) 0000000000 0M2.6x30
D WPAC2F000 Plain washer (M2.6) 000ogmMz.eO
E MPPW2EO010 Spring pin (2.5x10) 0ooobodo2.5xio0
G SCBA03006 Hexagon socket head cap screw with flange (M3x6) O OO0 0000000 O O M3x60O
| SGAB04008 Flat head screw (cross recessed head, M4x8) OO0 0000 OO0 O M4x80
K SSAA04004 Hexagon socket set screw (M4x4) 000000000 OM4x4a0
L SPDD03006 Pan head screw (cross recessed, M3x6) 00000000000 M3xed



/b-1

3AS423

13

BED 2

14




BED2 000 [J

/b-1

oo ooooo ggo 3Aas423. 00O
Ass'y El't Parts No. Parts Names Note
1ia HCDOS5A03 Thread cutting device ass'y ooooon ~1059017A
1b HCD05A04 Thread cutting device ass'y oooooo 1059018A -
This can be substituted for "1a". "la'0000d
3a HCD05120 Knife ooo ~1059017A
3b HCDO05A20 Knife ass'y oooo 1059018A -
This can be substituted for "3a",spare parts "oc"0 0000 "3a"d 00
"9¢" should be used together. O
4 HCDO05131 Knife shaft ooooo ~1059017A
6 HCB05070 Bobbin thread holder oooooo
7 HCB05080 Holder support oooooo
8a HCA04100 Fixed knife oooo ~1059017A
8b HCD05140 Fixed knife ooood 1059018A -
This can be substituted for "8a",spare parts "ob"0 0 000"8a"0 00
"9b" should be used together. O
9a HCDO05A13 Thread cutting device base ass'y oooooo ~1059017A
9b HCD05B10 Thread cutting device base ass'y oooooo 1059018A -
This can be substituted for "9a",spare parts "3b"00000"%"000
"3b" should be used together. O
10 MPZ03200 Sim ring (3x5x0.2) 000000 3x5x0.20
11 HCD04211 Rotary hook retainer oooo
12 HCR04150 Bed cover upper oo0oDoOooDoo
13 HCR04061 Bed cover B ooooogo
14 HCR06981 Rod gooooo
15 HCR06170 Link screw ooooo
16 HCR06130 Lever shaft oooo
17 HCROG6A50 Thread cutting link ass'y ooooooDo
20 HCD04221 Needle plate (Universal) oooooo
21 MPZ00040 Screw for needle plate oooooo
A SSAA04004 Hexagon socket set screw (M4x4) 000000000 0M4x40
B SAAA03006 Hex socket button head screw (M3x6) O0000O0oooog (M3x6)
C SSAA03005 Hex socket set screw (M3x5) O00000o00o0oodM3xs0
D NHCA03000 Hex nut(M3) gooooomM3nooo
E SAAA03006 Hex socket button head screw (M3x6) O0000o000o0ooom3xen
F SSAA03008 Hex socket set screw (M3x8) 00o00o0o00oodM3xsd
G NHAD04000 Hex nut (M4) gooooom4d100d
H SCAA2E005 Hex socket head cap screw (M2.5x5) 000000000 M2.5x50
| SCEA04008 Hex socket low head cap screw (M4x8) 00000000000 M4x80
J WPBA2EOO0O Plain washer (M2.5) OooogmM2.50



BED 3 A




BED3 000 [J

/c-1

oo ooooo aoo R2N701 OO

Ass'y El't Parts No. Parts Names Note

1 HCR04032 Spiral gear B oooooooo

2 HCD902050 Rotary hook shaft collar (front) ass'y 00000 oooo

5 HCR81120 Keeper relay board ass'y ooooooooo

6 HCRO4A30 Spiral gear ass'y oooooooo

7 M404124 Fasten collar oood

8 -> 2a Lower shaft (by model) ooooooo

A SSAA04004 Hexagon socket set screw (M4x4) O000000000Max4d

B SBAK04008 Binding head screw (M4x8) 00000000M4x80

C SCAA04016 Hexagon socket head cap screw (M4x16) 000000000M4x160

D SCAA08025 Hexagon socket head cap screw (M8x25) 000000000M8x250

E WSAA08000  Spring lock washer (M8) O000omsd

F WPAAO8000 Plain washer (M8) 0000msd

G SBAK04014 Binding head screw (M4x14) 00000000 M4x140



THREAD CUTTING DRIVER 1 s Oa- 1




THREAD CUTTING DRIVER 1 OOOOOO O

8a-1

0O 00 Oooood ood 3apB30 00O
Ass'y El't Parts No. Parts Names Note
1 HCRO6A01 Thread cutting driver ass'y oooOoooo
2 HCRO6A10 Driver base ass'y gooooo
3 MPBO00730 Bearing (6902Z22) 00 00006902zz0
4 HCR06020 Cam for thread cutting driver ooooo
5 MPA00540 Stud 00 0000BSB-422E
6 HCD79130 Motor ooooooo
7 HCR06090 Guide shaft oood
8 M0406161 Slide shaft oooooooo
9 HCRO6A20 Fasten block for guide ass'y oopooono
10 HCB14140 Sensor bracket oo0oooooboon
11 EPP00523 Photo interrupter goooooood
12 HCRO6A40 Detecting plate good
13 HCRO06030 Drive shaft ooad
14 HCRO06040 Shaft collar oood
15 M0404280 Nut ood
16 M0404292 Joint ooooo
A SCAA03010 Hexagon socket head cap screw (M3x10) 000000000 M3x1o00
B WSAA03000 Spring lock washer (M3) 00000M30
C WPAA03000 Plain washer (M3) 0O000M3d
D SSAA04004 Hexagon socket set screw (M4x4) 00000000 0OOM4xa0
E SCGA04014 Hexagon socket head cap screw (M4x14) 00000000 OM4x140
F SSAA05010 Hexagon socket set screw (M5x10) 0000000000 0OMbx100
G SCAA05015 Hexagon socket head cap screw (M5x15) 00000000 0DOM5xas50
H WSAA05000 Spring lock washer (M5) 0O0000M50
| WPAAO5000 Plain washer (M5) 0ooogmsd
J SSBA05005 Hexagon socket set screw (M5x10) 00000000 0O0OMbx50



THREAD CUTTING DRIVER

RRRRRR




THREAD CUTTING DRIVER U OO U 10 [0 [

9a-1

Elt 0 OO 17 19 18
PARTS NAMES | Moving shaft Moving shaft Moving shaft
(by model) (by model) (by model)
000 |00o0oOoooo oo0oooooo oo0oooooo
MODEL 1502 HMF06170 - -
0o 1504 HMF06270 - -
X1504 HCM06040 - -
1506 HMF06190 - -
X1506 HCM06040 HCM06050 -
1508 HCM06040 HCM06050 -
X1508 HMF06270 HMF06121 HCM06050
1512 HCM06040 HMF06121 HCM06050

3AR420



e, 10a-1

FIXED HEAD 1

D

..... /

L 6 T

-.mm.- e
@ @\.—-—e& \\

<
—

\Z
©

]
e



FIXED HEAD [0 0[]

10a-1

od ooooo ggo 3As817 OO
Ass'y El't Parts No. Parts Names Note
1 HCRO8AS50 Take-up lever crank ass'y oooooog
2 HCB08314 Take-up lever drive shaft oopooooo
4 HCD08231 Take-up lever guide bar ooooooo
5 HCD908000 Guide tape ooooooo
6 HCD08222 Take-up lever guide base oooooo
7 HCR08220 Take-up lever guide bar (P : 360) O000oooo (PO 360)
7 HCR08230 Take-up lever guide bar (P : 500) 0O000ooo (POS00)
8 HCB08501 Jump solenoid ass'y Oo0oooooooooo
9 HCR08211 Face plate (left) oood
10 HCDO08193 Face plate (right) ood
11 HCBU08140 Positioning pin ass'y oopooooo
12 HCD12560 Positioning plate oooooooo
13 HR308010 Fixed head ooooo
14 HCRO08B40 Head shaft oopoooo
15 HCDO08241 Felt gogooooad
16 HCRO08170 Fasten collar oooooo
17 HCRO08152 Barrel Take-up lever cam ooood
18 HCR908370 Needle bar cam ass'y ooooooo
19 MPBO00600 Plastic thrust washer (TW0920) JodoooooooonooodTwoo200
20 HCRO08A30 Fulcrum block ass'y ooooooo
21 HCRO08161 Bearing case oooooooo
22 HCR08A62 Needle bar driver ass'y ooood
23 HCD09292 Guide rail oopoooo
24 HCD09344 Pressure foot arm ass'y oooooooo
25 HCDO09390 Arm shaft oood
26 HCD09406 Pressure foot cam ooooo
27 HCR08141 Guide rail gooooo
28 HCR08050 Connecting shaft ood
29 HCR08060 Lever shaft ooogd
30 HCRO08070 Lever shaft collar ooooooo
31 HCRO08090 Link shaft oood
32 HCR08100 Fasten collar ooooooo
33 MPA00240 Plastic washer (CC-0512-05) 00000000 CC-0512-050
34 HCDU09381 Cam shaft ass'y ooogd
38 MPZ02530 Plastic thrust washer (6.2x9.5x0.13) (for adjustment) [ 0 00 0O 0 6.2x9.5x0.130 0 0 0 0O O
39 HCRO8A20 Needle drive lever ass'y ooooood
40 MPB00610 Bearing ooooo
41 HCR08281 Qiling pipe ooooo
42 -> la Upper shaft oo
43 HCR908180 Roller shaft ass'y oooooo
44 HCR908190 Eccentric roller shaft ass'y oooooooo
45 HCD12A20 Positioning plate ass'y oo0bDOoOooooo



e, 10a-2

FIXED HEAD 1




FIXEDHEAD 1 OO OUO1

od ooooo goo R3R707 OO
Ass'y El't Parts No. Parts Names Note
A SSAA04004 Hex socket set screw (M4x4) 0000000000 M4x4a0
B NHADO03000 Hex nut(M3) Oo0ooooM3no
C SCEA04010 Hex socket low head screw (M4x10) 00000000000 M4x100
D SCBA04006 Hex socket head cap screw with flange (M4x6) 00000000000 OO M4xeO
E SCEA04008 Hex socket low head screw (M4x8) 000000000 0ODOM4x80
F WPCA4E13016 Plain washer (4x13) 000 04x130
G WSAA04000 Spring lock washer (M4) 0O000oMan
H SCAA04010 Hex socket head cap screw (M4x10) 000000000 M4ax1o0
I SCAA05020 Hex socket head cap screw (M5x20) 000000000 M5x200
J SCAA04006 Hex socket head cap screw (M4x6) 000000000 M4axed
K SBAK04008 Binding head screw (M4x8) 000000 0OD0OM4x80
L SSAA04004 Hex socket set screw (M4x4) 0000000000 M4x4a0
M SSAA03004 Hex socket set screw (M3x4) 000000000 0M3x40
N WPBA04000 Plain washer (M4) 0000M4A0
O NHAA04000 Hexagon nut (M4) O00o00o0oman
P SCAA04018 Hex socket head cap screw (M4x18) 000000000 M4x180
Q NHAA06000 Hexagon nut (M6) O00o00ooMen
R WSAA06000  Spring lock washer (M6) O00ooMen
S WPAA06000 Plain washer (M6) 00 00Med
T WSAD03000 Spring lock washer (M3) 0o0o00om3gd
U WPADO03000 Plain washer (M3) 0000M30
V SCFA04008 Hex socket low head screw (M4x8) 00000000000 OMax8O
W SCAA08025 Hex socket head cap screw (M8x25) 000000000 M8x250
X WSAA08000  Spring lock washer (M8) 0O000oM8n
Y WPAA08000 Plain washer (M8) 0000M80
Z NHCD04000 Hexagon nut (M4) ooboOoooOm4,000
a SCAA04025 Hex socket head cap screw (M4x25) 000000000 M4x250

10a-2



NEEDLE BAR CHANGE UNIT 1 e 118-1




NEEDLE BAR CHANGE UNIT10O0OOO 1 11a-1

0 oo ooooo godg 3ar508.0 00
Ass'y El't Parts No. Parts Names Note
1 HCR10BOO Needle bar change unit ass'y oood
2 HCR10101 Cover A goooooad
3 HCR10111 Cover B gogooos
4 HCB10192 Knob gooooo
5 HCB79210 Motor goooooad
6 HCR10041 Motor gear gooooo
7 HCR10All Base ass'y goooooad
8 MPAO00550 Stud gooooo
9 HCB14140 Sensor bracket 0o0o0oooooooo
10 EPP00520 Photo interrupter goooooood
11 HCR10070 Shaft oood
12 HCR10060 Plate ood
13 HCB79600 Potentiometer ass'y ooooboooooo
14 HCB10080 Slit collar ooooooo
15 HCR11050 Connecting block oopooono for 1512
16 HCR10052 Drive shaft ggo
17 HCR10A51 Cam ass'y oooooo
18 MPBO00210 Bearing (6001Z22) 000donooeo01zzo
19 HCR10082 Slide bar (for 15 needle) 0000oo(@so)
20 MPB01130 Cam follower oooooo
26 M0404280 Nut ood
27 M0404292 Joint goooo
28 HCR910130 Cushion ooooo
A STAK04006 Truss head screw (cross recessed, M4x6) 000000000000 Maxed
B SCAA08020 Hexagon socket head cap screw (M8x20) 000000000 M8x200
C WSAA08000  Spring lock washer (M8) 0O000oM8n
D WPBA0800O[] Plain washer (M8) 00 00M80
E SSBA03005[] Hexagon socket set screw (M3x5) 00000000 0O0OM3x50
F SCGA04018 Hexagon socket head cap screw (M4x18) 000000000 M4xasd
G SSBA04005 Hexagon socket set screw (M4x5) 00000000 0OOM4Ax50
I SSAA05006 Hexagon socket set screw (M5x6) 0000000000 Mbxed
J SPDK03006 Pan head screw (cross recessed, M3x6) 00000000000 M3xed
K SSBA03003 Hexagon socket set screw (M3x3) 0000000000 M3x30
L SBAK04008 Binding head screw (M4x8) 000000 0OD0OM4x80
M NHAA05000 Hexagon nut (M5) O0000owmsOo
N WSAA05000 Spring lock washer (M5) 0O0000M50
O WPAAO05000 Plain washer (M5) 00 00M50
P SCEA04010 Hexagon socket low head screw (M4x10) 00000000000 M4x100
R SSBA05005 Hexagon socket set screw (M5x5) 00000000 0O0OMbx50
S SCEA05015 Hexagon socket low head screw (M5x15) 00000000000 M5x150



NEEDLE BAR CHANGE UNIT &2 &)38

R3P601 1 2a-1




NEEDLE BAR CHANGE UNIT O 0O 0O O

12a-1

3AR508
El't 000 23 29 22
PARTS NAMES Moving shaft Moving shaft Moving shaft
(by model) (by model) (by model)
oo oooooooo oooooooo oooooooo
MODEL 1502 HCG06061 - -
oo 1504 HMF06180 - -
X1504 HMF06200 - -
1506 HMF06220 - -
X1506 HMF06180 HMF06180 -
1508 HMF06121 HMF06121 -
X1508 HMF06180 HMF06121 HMF06180
1512 HCR11100 HMF06121 HCR11100
El't 000 25 30 24
PARTS NAMES Moving shaft Moving shaft Moving shaft
(by model) (by model) (by model)
oo oooooooo oooooooo oooooooo
MODEL 1502 - - -
0o 1504 - - -
X1504 - - -
1506 - - -
X1506 - - -
1508 - - -
X1508 - - -
1512 HCR11100 HMF06121 HCM10370




TIMING DETECTING UNIT oo 138-1




TIMING DETECTING UNIT OO OO OO O O

13a-1

0 oo ooooo goo 3as326 00
Ass'y El't Parts No. Parts Names Note
1 HR311060 Detecting cover ooooo ~ 1046007A
1 HR311070 Detecting cover ooooo 1046008A ~
2 HCD81093H Timing detecting board ass'y oooooooood
3 HCR02261 Cover bracket ooooo
4 MPA00970 Spacer JodooonO BSB417E
5 HR311Al0 Detecting slit ass'y ooooooo
A STAK04006  Truss head screw (cross recessed, M4x6) 000000000000 M4xe0
B SPDK04008 Pan head screw (cross recessed, M4x8) 000000000 00M4x8 0
C SPDK03008 Pan head screw (cross recessed, M3x8) 0000000000 oM3xsd
D SSAA04006 Hexagon socket set screw (M4x6) 000000000 0M4x6 0



MOVING HEAD 1 eses 1401




MOVINGHEAD 1 OO OO 1

14a-1

O 00 ooooo ood 3ar508 00O
Ass'y El't Parts No. Parts Names Note

1 MPZ02970 Plastic thrust washer (LL-8212-01) 000000 0LL-8212-010
2 MPA00250 Plastic washer (CC-0816-15) 000000 0OCC-0816-150
3 HCB12093 Take-up lever ass'y ooad
4 HCD12070 Take-up lever shaft goooooinogd
5 HCR12290 Connecting bar (for 15 needle) 0oo0o@so) for 1512
6 HR312A40 Upper rail ass'y (for 15 needle) HR3ODOOOOOOB
8 HCR12330 Bracket oooooooooon
9 HCD13020 Take-up lever cover bracket ooooboooooo

10 HCD12081 Needle bar boss check plate 0oooogiskoono

11 HR312040 Linear guide gooooo

12 HR312030 Support plate oono

13 HR312011 Moving head R3DOOOOB

14 HCD13011 Take-up lever cover goooo

15 HCDU13110 Thread adjusting unit ass'y ooooo

16 HCR12252 Front panel (lower)(for 15 needle) O0DOoO0ogoo@sog)

17 HR312020 Plate oooad

18 HMG12582 Felt ooooooo

19 HMG12871 Pressure foot sheet (for 15 needle) o00o0oOoogoi1s0oon

20 HMG12940 Pressure foot guide (for 15 needle) o000oOoogoi1s0oon

21 HCD12660 Rail oooooo

22 HCB12181 Needle bar spring good

23 HCR12080 Fasten block gooooo

24 HCB12190 Cushion ooooo

25 HCB12120 Needle bar boss oooo

26 HCB12132 Screw for needle bar boss gogoooood

27 HCD12132 Pressure foot spring goooo

29 HCD12600 Pressure foot block D20 00000

31 HCD12113 Needle bar ass'y ggo

32 HMG13630 Pressure foot ooooo

33 HJP12473 Bushing ooooooo

34 HSA12010 Needle holder ass'y gooooo

35 HSA12020 Screw for needle holder C gooooo

36 MPZ03180 Needle (#11) O0O#110

40 HSA12030 Eyelet ooooo@ooon)

42 MPR00470 E-ring (E-6) 00o00dooE-ed



MOVING HEAD 1 ases 1482




MOVINGHEAD 1 OO OO 1

14a-2

0O 00 Oooood ood 3ar508 00
Ass'y El't Parts No. Parts Names Note
43 HCR12180 Spring holder shaft (for 15 needle) 00o@sog)
44 HCD13121 Adjuster base gogoooood
45 HCB12231 Spring holder O
46 HSA12272 Thread adjusting spring goooo
47 HCB12381 Adjuster ooooo
49 HCR12A71 Thread guide ass'y (for 15 needle) oooo@sono)
50 HCR12080 Fasten block oooooo
53 HCR49A10 Borer device ass'y (option) 0000o00oooobooooa
54 HCR49040 Blade holding bracket oo0oooooboooobooo
55 HCR49050 Borer spring oooooo
56 HCR49060 Boloer blade guard oo0DoDOoOoDoooo
57 HCB12132 Screw for needle bar boss googooood
58 M0412280 Borer blade gooooo
59 HCR81290 Front lighting board ass'y goooooooo
60 HCD13140 Lighting cover B gooooos
61 HCDU13040 Lighting bracket B ass'y ooooooooos
62 HMG12850 Spring (for 15 needle) oooOoooiogono
63 HCD72250 Front led cord ooooooooo
65 HCD13A30 Front lighting bracket B ass’y Ogo0oooooooos
A SCCA04020 Hex socket head cap screw (M4x20) 000000000 M4x200
B SCEA03005 Hex socket low head screw (M3x56) 00000000000 M3x50
C SCEA04010 Hex socket low head screw (M4x10) 00000000000 M4x100
D SCGA04018 Hex socket head cap screw (M4x18) 0000000000 M4xasd
F SBCK03005 Binding head tapping screw (M3x6) PTOOODOOODOM3x6O
G WPBD04000 Plain washer (M4) 0000M4A0
H SCFA04008 Hex socket low head screw (M4x8) 00000000000 OMax8O
| SCAA03008 Hex socket head cap screw (M3x8) 000000000 M3x80
J WPBA04000 Plain washer (M4) 0000M4A0
K SCCA04006 Hex socket head cap screw (M4x6) 000000000 M4axed
L STAK04006 Truss head screw (cross recessed, M4x6) 000000000000 Maxed
M SBAD03008 Binding head screw (M3x8) O000000DOM3x80
N SBAK04014 Binding head screw (M4x14) 00000000 M4x140
O WPBD06000 Plain washer (M6) 00 00Med
P WPAD03000 Plain washer (M3) 0000M30
Q SBAK03005 Binding head screw (M3x5) O000000D0OM3x50
R SPFD03010 Pan head screw (phillips, M3x10) 0000000000 OM3x100
S STAB04012 Truss head screw (cross recessed, M4x12) 000000000 0DOOM4x120
T NHAB04000 Hex nut (M4) 0O000oooMan
U SBAK04008 Binding head screw (M4x8) 000000 0OD0OM4x80
V NHCD03000 Hex nut (M3) 0000ooMs, 300
W SSAA04004 Hex socket set screw (M4x4) 000000000 OM4x40
X SBAK04004 Binding head screw (M4x4) 00000000 M4x40
Y SCEA03005 Hex socket low head screw (M3x5) 00000000000 M3x50



MOVING HEAD 2 e 140-1

©




MOVING HEAD 2 1 1 [ [0 [ 2 14b-1

0 oo ooooo goo 3ar622 00
Ass'y El't Parts No. Parts Names Note
1 HCR13140 Head cover (15-P:360) 00000 (15-PO 360)
1 HR313010 Head cover (15-P:500) 00000 (15-PO 500)
2 HCR13010 Head cover bracket ooooo
3 HCR13020 Cover magnet oooooooo
A STAK04006  Truss head screw (cross recessed, M4x6) 00000000000 OMaxeO
B SCBA04006 Hexagon socket head cap screw (M4x6) 00000000 OMaxeO



THREAD CATCHER 1 s 1081




THREAD CATCHER 1 000 1

15a-1

od ooooo ggo FRP601. OO
Ass'y El't Parts No. Parts Names Note
1 HCR14All Thread catcher ass'y ooooooo
2 HCR14021 Bracket gooooooooooo
3 HCR14030 Sheet gogooooad
4 HCR14010 Hook gogooooad
5 HCR14040 Guide gogooooad
6 HCD14061 Guard plate gogooooad
7 HCB14081 Link goooooood
8 HCB14101 Screw goooooood
9 HCB14070 Rod gogooooad
10 HCB14091 Link screw goooooood
11 HCB10042 Gear gogooooad
12 HCB10033 Drive gear A oooooo0o o
13 EPM00590 Pulse motor ooooooo
14 EPP00522 Photo interrupter oooo0o0o0oooo
15 HCB14140 Sensor bracket oooooooood
16 MPAO00170 Plastic washer (CC-0509-03) 00000000CC-0509-030
17 HCR28500 Protection sheet goooooooogd
18 EPNO00390 Cord keep (K-103G) 0oodooodkK-103GH
19 HCD14013 Thread holder ass'y ooooooooo
20 HCD14022 Holder (upper) ooooo
21 HCD14032 Holder (lower) ooooo
22 HCD914040 Magic tape (with adhesive tape) o0oO0o0ooOOooooboooo
23 MPR00420 E-ring (E-4) ooooooEe-40
24 HCD14092 Spacer ooooo
25 MPR00300 E-ring (E-2) ooooooe-20
26 HCR14070 Thread catcher cover ooooooo
27 MPAQ0810 Spacer 00000 BSB-330E
28 MPZ00360 Spacer oooooooood
29 HCR14B10 Thread catcher ass'y ooooooo
for "26" "26"0
A SPDB03008 Pan head screw (cross recessed, M3x8) 0000000000 oM3xsd
B STAB03006 Truss head screw (cross recessed, M3x6) 000o0o0Oo0o00ooonoM3xed
C WPBDO03000 Plain washer (M3) 0O000OM30d
D WSADO03000 Spring lock washer (M3) 00000M30
E NHCD03000 Hexagon nut (M3) oooooomM3Doon
F SCBD04008 Hexagon socket head cap screw with flange (M4x8) OO 000000 OO OO O M4x80
G SCAA03012 Hex socket head cap screw (M3x12) 000000000 M3x120
H SSAA03003 Hexagon socket set screw (M3x3) 000000000 0M3x30
| NHBD02000 Hexagon nut (M2) oooooom20200
J SPAB02008 Pan head screw (cross recessed, M2x8) 000000000 00M2x80
K SPFK03004 Pan head screw (cross recessed, M3x4) 000000000 00M3x40
L SPDB04008 Pan head screw (cross recessed, M4x8) 000000000 00M4x80



THREAD CATCHER 2 (OPTION) ... 15b-1




THREAD CATCHER 2 OO U 0O 2 (OPTION) 9b-1

od ooooo goo DAO401. OO
Ass'y El't Parts No. Parts Names Note

1 HCR15B30 Clip-type thread holder ass'y (option) ooooooooo

2 HCR15B40 Holder ass'y (lower) oopoooo

3 HCR15310 Bracket R O0D0O00OR

4 HCR15320 Bracket L gooooL

7 HCR15330 Clip holder oopoooooo

8 HCR15121 Holder seet (for 15 needles) 0oooooooaison)

9 HCR15340 Holder seet C (for 15 needles) O00oooocois0on)
18 HCR15A20 Clip drive unit (option) 0J00000o0o0ooo@ooon)
27 HCR15082 Clip holder (upper) (for 15 needles) O0D00o00oOooo@son)
30 MPA00500 Spacer oooooooo
31 HCR15160 Clip good
32 HCR15191 Clip spring oooooo
33 HCR15250 Clip shaft support ooooooo
34 HCR15171 Clip shaft (for 15 needles) oo00oO0oooi1s0o0o)
36 MPA00650 Spacer (BSB-406E) 00000 (BSB-406E)
37 MPR00300 E-ring (E-2) oogooooe-20

A SBADO03008 Binding head screw (M3x8) O000000D0OM3x80

L SPDK04006 Pan head screw (phillips, M4x6) 00000000000 M4xe0
M NHBDO03000 Hexagon nut (M3) oooo200M3

N SCAD03004 Hexagon socket head cap screw (M3x4) 000000000 M4x1o0

O WPAA03000 Plain washer (M3) 0000M30

P SBAD03004 Binding head screw (M3x4) O000000D0OM3x40

Q WPBD03000 Plain washer (M3) 0000M30



THREAD TENSION 1 o 10a-1




THREAD TENSION1 [J[101

0O 00 Ooooog oogd 3A0A12 OO
Ass'y El't Parts No. Parts Names Note
1 HCRU16010 Thread tension bracket ass'y 00o00o0ooboDoobo
2 HCR16050 Bar ooooo
3 HCB16133 Thread guide bar oono
4 HCR16A32 Minor thread tension ass'y googo
5 HCR16A45 Detecting thread tension ass'y ooooog
6 HCB16392 Thread eyelet ooad
7 HCB16404 Lower rectifier googo
10 EPNO00540 Clip Ooooooooo
11 HCD16310 Board bracket goooogo
12 HCD81240 TC 8-7 board ass'y (for 15 needle) TC8-7O OO (150 0O)
13 HCB72150 TC relay cord opooooaoo
16 HCB29301 Key top (FUNC) O0o0ooooooo
17 HCR81261 JUMP-SW?2 board ass'y JUMP-SW20 0 O
18 HCD16212 Tension rear cover goooogo
19 EPNO00880 Rubber ooooog
20 HFR16011 Tension rear cover (for 1st head) O0D0O0o0o0oO0o0i10o00
21 HFR16030 Tension rear cover C (for 1st head) gobOo0ooOocoimoog
22 HCG26350 Cover bracket ooooo
25 EPN01040 Cable clamp (CKS-10-H) 00000000 CKS-10-HO
26 HMF51600 Number sticker (1-6) gboobdbtdoebOonooonbo
26 HMF51610 Number sticker (7-12) 000000000 0000D000
A NHAK04000 Hexagon nut (M4) O00oO00oom4an
B WPAK(05000 Plain washer (M5) 0000M50
C SBCK03008 Pan head tapping screw (M3x8) PTOOODOODOM3x80O
D SBCK03006 Pan head tapping screw (M3x6) PTOOODOOODOM3x60
E SPDK03006 Pan head screw (phillips, M3x6) 00000000000 M3xed
F SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
G SBAD04006 Binding head screw (M4x6) 00000000 M4xed

16a-1



THREAD TENSION 2 oz 1 /-1

1




THREAD TENSION 2 [1[J[] 2

0 oo ooooo ggo 3A0A12 OO
Ass'y El't Parts No. Parts Names Note
1 HCRU16C10 Thread tension bracket ass'y (without SW) 000000000bOoooooao
2 HCRU16C20 Thread tension bracket ass'y (with SW) o00O0o00O0o0ooOooboOoboo
3 HCRU16C30 Thread tension bracket ass'y (with EMG SW) 000000000000 O0OOOOOO

4 -> l6a Thread tension bracket ass'y 00o00o0ooboDoobo

5 HCR16140 Switch cover ooooooo

6 HCD51090 Threading instruction sticker ooboooobooog

7 HCD16290 Hole cover goooooad

8 HCR79620 Emergency stop SW 160(with cable) goooswieo00OoonoonO
9 HCB29301 Key top (FUNC) ooooooooog
10 HCR81270 T-BOX-SW2 board ass'y T-BOX-SW20 0 O
11 HCB29301-1 Key top (FUNC) gooobooooon

A SBCK03008 Pan head tapping screw (M3x8) PTOOODOODOOM3x80

17a-1



3AR119 lga_ 1

THREAD STAND 1




THREAD STAND 1 [0 [1 00 [ [J

19a-1

od ooooo ggo 3ASA29 00O
Ass'y El't Parts No. Parts Names Note
1 HCD20052 Thread guide connecting plate oooooog
2a,2b -> 20a Thread guide A (by model) 0oooooooo
3 -> 20a Thread guide B (by model) 0oooooooo
4 -> 20a Thread guide C (by model) 0oooooooo
5 -> 20a Thread guide D (by model) 0oooooooo
6 -> 20a Thread guide E (by model) 0oooooooo
7 M0445080 Eyelet oooooo
8 MPRO0110 SE-ring (SE-7) gooooogse-70d
9 HCR20071 Eyelet oo
10 MPRO00620 SE-ring (SE-8) JooooodsE-80
11 HCR20061 Tube holder gogoooood
12 HCR20050 Spiral tube oo0bDOoOooooo
13 HCR20080 Thread guide pillar ooooo
14 CGB20112 Thread guide pillar ooooo
15 HSA20010 Plastic spring oopoooo
16 HCR20030 Thread stand pin oooo
18 HMF20571 Thread stand felt (80) oooooesod
19 HCR20A10 Thread stand (15) oooooood
20 HCR20041 Cover ooooo
21 MPA00660 Spacer ooooo
22 EPNO00780 Rubber ooooood
23 HCR81073 Thread detecting board ass'y oooooooag
A SCBD04008  Hexagon socket head cap screw with flange (M4x8) OO OO OO0 OO OOO O O M4x80
B SPDD03008 Pan head screw (cross recessed, M3x8) 000000000 00M3x80
C NHADO08000 Hexagon nut (M8) Oo0o00ooMmsn
D WPBD08000 Plain washer (M8) 0000M8O
E WTBC05000 Toothed lock washer (M5) 0O00000M50
F NHABO05000 Hexagon nut (M5) O00000omMmsO
G SBAK04014 Binding head screw (M4x14) 00000000 M4x140
H WPAD05000 Washer (M5) 00 00M50
| STAK04006  Truss head screw (cross recessed, M4x6) 000000000000 M4axe0
J WSADO04000  Spring lock washer (M4) O0000om4d



THREAD STAND %I TH e 20a-1




THREAD STAND [0 [J

20a-1

3AR420
Elt 0 OO 2a 2b 3 4
PARTS NAMES |Thread guide A Thread guide A Thread guide B Thread guide C
(by model) (by model) (by model) (by model)
000 |(|00oooooood ooooooood 00o0ooooogd |(oooooogod
Machine number|™ 1043004A 1043006A ~
This can be substituted
for "2a".
MODEL 1502 HCR21060 HCR21061 HCR21070 HCR21080
0o 1504 HCR21160 HCR21161 HCR21170 HCR21180
X1504 HCR21261 HCR21262 HCR21271 HCR21281
1506 HCR21360 HCR21361 HCR21370 HCR21380
X1506 HCR21460 HCR21461 HCR21470 HCR21480
1508 HCR21160 (x2) HCR21161 (x2) HCR21170 (x2) HCR21180 (x2)
X1508| HCR21261 (x2) HCR21262 (x2) HCR21271 (x2) HCR21281 (x2)
1512 - HCR21361 (x2) HCR21370 (x2) HCR21380 (x2)
Elt 0 OO 5 6
PARTS NAMES |Thread guide D Thread guide E
(by model) (by model)
000 |00oooooog ooooooood
MODEL 1502 HCR21090 HCR21100
0o 1504 HCR21190 HCR21200
X1504 HCR21291 HCR21301
1506 HCR21390 HCR21400
X1506 HCR21490 HCR21500
1508 HCR21190 (x2) HCR21200 (x2)
X1508| HCR21291 (x2) HCR21301 (x2)
1512 HCR21390 (x2) HCR21400 (x2)




X CARRIAGE oo 2181




XCARRIAGE 1 ODOUOOOO O

21a-1

O 00 ooooo ood 3a0930 00O
Ass'y El't Parts No. Parts Names Note
1 -> 22a Servomotor ooooooo
3 HR324550 Motor bracket oooooooo
4 HCR24050 Bearing bracket googooood
5 HR324560 Motor shaft bracket oooOoooo
6 MPBO00790 Bearing ooooo
7 HR324531 Drive pulley xXuooooood
8 HCR24B10 Deceleration pulley ass'y gooooo
9 MPz03140 Plastic thrust washer (12-18-0.5) 0000000 (12-18-0.5)
10 HCR24060 Drive shaft ggo
11 MPV00850 Timing belt oooooooo
12 - X drive unit base ass'y Xoooooo
13 -> 22a Y guide (by model) yoooooooo
14 HR324610 Circuit board bracket goooooad
15 HCD81112 Sensor relay board ass'y goooooooo
16 -> 22a Connecting plate (by model) oooooooon
17 -> 22a Connecting plate (by model) oooooooo
18 HCR24920 Belt fixing plate gooooo
19 HCR24580 Belt holding plate ass'y oopooono
20 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (12-18-0.5)
21 HCR24A50 Tension pulley ass'y gooooooooo
22 HCR24110 Tension shaft gooooo
23 HCR24101 Tension brakcet gooooooooo
24 HCR24121 Tension plate gooooo
25 HCR24760 Cover bracket ooooooon
26 HCG25212 Base felt oooooooo
27 HCR24741 Stay (right) ooo@m)
28 HCR24751 Stay (left) ooo@m)
29 -> 22a X carriage base (by model) oo0DoDOoOoDoooo
30 HR324260 Detecting plate oono
31 MPA00930 Spacer O00000c-304
32 HCD81102 Position sensor board ass'y oo0DoDOoOoDoooo
33 -> 22a X base cover (right) (by model) Xoooooooooooooo
34 -> 22a X base cover (by model) X0oooooooooo
35 HR324571 X drive unit cover Xogoooo
36 -> 22a X base cover (by model) Xooooooooooo
37 -> 22a Timing belt ooooooon
38 EPN00410 Collar bushing 0O000oooo TB-300
39 EPN00640 Collar 00 0020mm0O
43 HCR24610 Bracket spacer gogoooood
44 HR324500 Spacer block ooooooooo
45 -> 22a Connecting plate (by model) oooooooon
47 HR302050 Set collar A OoooogA
48 HR324250 Dog 00
49 HCR24710 LS bracket Lsoooon
50 EPS01180 Limit switch ooooooon
51 EPN00520 Clamp (NK-10N) O000000OO0ONK- 10N O



X CARRIAGE oo 2122




XCARRIAGE 1 ODOUOOOO O

21a-2

0 oo ooooo goo 3a0901. 000
Ass'y El't Parts No. Parts Names Note
A SCAA04025 Hexagon socket head cap screw (M4x25) 000000000 M4x250
B NHCK04000 Hexagon nut (M4) ooooo4,300
C SHBK04030 Hexagon head bolt (M4x30) 00000 0M4x300
D SPAD03030 Pan head screw (phillips, M3x30) 0000000000 OM3x300
E SCAA05012 Hexagon socket head cap screw (M5x12) 00000000 0OM5x120
H SCAA05020 Hexagon socket head cap screw (M5x20) 00000000 DOMsx200
J SSAA04005 Hexagon socket set screw (M4x5) 00000000 0OOM4Ax50
L STAK04006 Truss head screw (Phillips, M4x6) 000000000000 M4axed
M SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
N SCGA04014 Hexagon socket head cap screw (M4x14) 00000000 DOM4x140
O WSAA04000  Spring lock washer (M4) 0000oMan
P WPAA04000 Plain washer (M4) 0000M4A0
Q SCAA04018 Hexagon socket head cap screw (M4x18) 000000000 M4xasd
R SCGA03010 Hexagon socket head cap screw (M3x10) 000000000 M3x1o00
S SCAA03030 Hexagon socket head cap screw (M3x30) 000000000 M3x300
T WSAA03000 Spring lock washer (M3) 00000M30
U WPAAO03000 Plain washer (M3) 0000M30
V SPDD03015 Pan head screw (phillips, M3x15) 0000000000 0OM3x150
W SCGA04010 Hexagon socket head cap screw (M4x10) 0000000000 MaxaoO
X SCAA03008 Hexagon socket head cap screw (M3x8) 00000000 OM3x80
Y SCAA03006 Hexagon socket head cap screw (M3x6) 00000000 0OM3xeO
Z SCBD04006  Hexagon socket head cap screw with flange (M4x6) OO O000O000O0O0O OO O M4xeO
a WPAK02CO00 Plain washer (M2.3) 0oo00ooM2.30
b STAK02C10 Pan head screw (phillips, M2.3x10) 000000000 0On0OmMm2.3x100
c SPDD03006 Pan head screw (phillips, M3x6) 00000000000 M3xe0
d SCAA04008 Hexagon socket head cap screw (M4x8) 00000000 OMax8O



X CARRIAGE oo 2281

36




X CARRIAGE 0000000

22a-1

3AR420

El't 000 1 13 17
PARTS NAMES |Servomotor Y guide (LM guide) Connecting plate
ooooooo yoOooowmMoooo (ood
ooo
MODEL 1502 EPM00800 HCR24461 HR324151
0o 1504 EPM00800 HCR25101 HR324161
X1504 EPM00700 HCR25101 HR324171
1506 EPM00700 HCR25101 HR324181
X1506 EPM00700 HCR25101 HR324191
1508 EPM00700 HCR25101 HR324201
X1508 EPM00700 HCR24461 HR324211
1512 EPM00700 HCR25101 HR324620
El't 000 29 33 34 36
PARTS NAMES |X carriage base X carriage base cover |X carriage base cover |X carriage base cover
good (right)
oo 0o00o0o0ooooon ([bobooooo ooooooo
MODEL 1502 HR324001 HR324270 - -
0o 1504 HR324011 HR324280 - -
X1504 HR324021 HR324290 HR324450 -
1506 HR324031 HR324280 HR324450 -
X1506 HR324042 HR324290 HR324440 -
1508 HR324051 HR324300 HR324440 -
X1508 HR324062 HR324310 HR324440 HR324450
1512 HR324071 HR324320 HR324440 HR324450
El't 000 37 16 45
PARTS NAMES |Timing belt Connecting plate Connecting plate
ooooooog (by model) (by model)

ogdod dooooooon dooooooon

MODEL 1502 MPV00950 HR324081 -
RN 1504 MPV00790 HR324091 -
X1504 MPV00950 HR324101 -

1506 MPV00790 HR324091 HR324111

X1506 MPV00950 HR324121 HR324131

1508 MPV00790 HR324091 HR324141

X1508 MPV00950 HR324091 HR324091

1512 MPV00790 HR324091 HR324141




CARRIAGE 1 snasor 238~ 1
!' ‘§{, 61 7



Y CARRIAGE 1 OOOOOODO 1

23a-1

O 00 ooooo ood 3ap901 00O
Ass'y El't Parts No. Parts Names Note
1 -> 24a Servomotor ooooooo
2 -> 24a Servomotor ooooooo
3 HCR25700 Motor housing oo0DoDOoOoDoooo
4 HR325090 Motor housing oo0DoDOoOoDoooo
5 HR325071 Deceleration pulley oopooono
6 - Y drive unit base bracket ass'y 0000o00oooobooooa
7 MPBO00750 Bearing googo
8 MPV00860 Timing belt 00000000 0D 350S5M400
9 HCR26A20 Tension bracket ass'y 0o0ooooooooooa
10 HCR25A20 Idler pulley bracket ass'y ooooboooooo
11 HCR25180 Y shaft collar goooo
12 HR325100 Y base (right) yoOooo
13 HR325110 Y base (left) Yoooo
14 HR325081 Drive pulley gooooo
15 HR325250 Belt fixing plate gooooo
16 HR325120 Stay (right) ooo@)
17 HR325130 Stay (left) ooo@m)
18 HCR25170 Detecting plate oono
19 HCR25110 Idler pulley bracket goooooood
20 HCR25120 Idler shaft goooo
21 HCR25A30 Idler pulley ass'y gogoooood
22 MPZ03140 Plastic thrust washer (12-18-0.5) 0000000 (12-18-0.5)
23 MPR00630 E-ring (E-10) 00000 (E-10)
24 HCR25131 Tension plate gooooo
25 MPV00890 Timing belt ooooooon
26 HR325240 Y guide Yyoono
27 HCD24072 Sensor bracket ooo-000b0od
28 HCD81102 Position sensor board ass'y oo0DoDOoOoDoooo
29 HCR26013 Center carriage base ooooooo
30 HCR26250 Base bracket oopooono
31 MPZz02610 Pin (dia. 5x25) 00000 5x250
32 HCD81112 Sensor relay board ass'y goooooooo
33 HCR25091 Y carriage base bracket yOoOooooo
34 MPV00830 Timing belt ooooooon
35 HCR25A40 Y drive unit base bracket ass'y yoOooooao
36 HR325140 LS dog Lsono
37 HR302060 Set collar oooooo
38 HCR24710 LS bracket Lsoooono
39 EPS01180 Limit switch ooooooon
40 HCR26200 Pulley bracket R gooooooooo
41 HCR26210 Pulley bracket L gooooooooo
42 HCR26101 Tension bracket gooooooooooo
43 HCR26080 Rear pulley shaft ooooooo
44 HFR25A40 Rear pulley ass'y goooooad
45 HCR26090 Rear pulley collar ooooooooo
46 HCR26122 Tension plate gooooo
47 HCR26290 Guide rail plate (front) oopoooooon)
48 HCR26300 Guide rail plate (rear) oooooooono)
49 HCR26260 LM guide LMO OO
50 HCR26270 Connecting plate oooooo
51 HCR26280 Connecting base ooooo
52 HCR26061 Connecting plate ood
53 HCR26180 Connecting bracket ood



CARRIAGE 1 snasor 2382
!' .§{, 61 Y



Y CARRIAGE 1 OOOOOODO 1

23a-2

0 oo ooooo goo 3a0901. 000
Ass'y El't Parts No. Parts Names Note

54 HCR26221 Center carriage cover googooood
55 HCR26230 Cloth guard oood
56 MPAO00600 Plastic spaser 000000000D0CC-0612-10
57 MPA00610 Plastic spaser 000000000CC-0612-20
58 MPA00590 Spaser 00000000 CF-306E
59 MPZ02720 Plastic tape 000D00000000000000
60 -> 24a Drive shaft RL ooooL
61 -> 24a Drive shaft (middle) oooL(@)
62 MPC00010 N-coupling (15-15) NOODODOOOO N-15-15
63 MPA00840 Spaser 0000 0LSBWRK12-350
64 -> 24a N-coupling (19-19) NOOOODDO N-19-19
65 -> 24a N-coupling (14-14) NODODODODODODO N-14-14
66 -> 24a Y motor pulley B yOoooooodoB
67 -> 24a Y motor pulley A yooooooogA
68 HR302050 Set collar A OO0O00OO00oA

A SBADO03005 Binding head screw (M3x5) O0Oo0O0DOoOooOMm3xsO

B SCAA03006 Hexagon socket head cap screw (M3x6) O00OO00o0OobDOoM3xeO

C SSAA04005 Hexagon socket set screw (M4x5) 00000000 0OOM4Ax50

D SCAD04010 Hexagon socket head cap screw (M4x10) 0000000000 MaxaoO

E WSAD04000 Spring lock washer (M4) ooooom4d

F SCAD04008 Hexagon socket head cap screw (M4x8) 00000000 OMax8O

G SCGA05014 Hexagon socket head cap screw (M5x14) 00000000 DOM5x140

H SGAK03006 Flat head screw (phillips, M3x6) 0000000000 M3x6 0O

J SCAA06025 Hexagon socket head cap screw (M6x25) 00000000 DOMex250

K SCAD04020 Hexagon socket head cap screw (M4x20) 000000000 Max200

L NHBD04000 Hexagon nut (M4) 0000M4A0

N SPDK04008 Pan head screw (phillips, M4x8) 000000000 0ODOM4x80
P SCAA05020 Hexagon socket head cap screw (M5x20) 00000000 DOMsx200

Q SSAA04008 Hexagon socket set screw (M4x8) 0000000000 M4x80

R STAK04006 Truss head screw (phillips, M4x6) 000000000 0DOM4xe O
S SCAA04008 Hexagon socket head cap screw (M4x8) 00000000 OMax8O

T SCEA04006 Hex socket low head screw (M4x6) 000000000 0D0OM4x6 O
U SCGA04012 Hexagon socket head cap screw (M4x12) 0000000000 M4xaz20

V SCAA04012 Hexagon socket head cap screw (M4x12) 0000000000 M4xaz20

W SCAA03010 Hexagon socket head cap screw (M3x10) o0o00O0oo0ooom3xiod

X SCGD04010 Hexagon socket head cap screw (M4x10) 0000000000 MaxaoO

Y SPDD03006 Pan head screw (phillips, M3x6) 000000o0oooodM3xen
Z STAK02C1l0 Pan head screw (phillips, M2.3x10) O00000000On0omMm2.3x100
a WPAK02CO00 Plain washer (M2.3) 0oo0o0oM2.30

b SPDK03014 Pan head screw (phillips, M3x14) 0000000000 0OM3x140
¢ WPAK03000 Plain washer (M3) 0000M30

d NHAKO03000 Hexagon nut (M3) 0000M30



Y CARRIAGE A

oo 248-1




Y CARRIAGEA T OO OODO [

24a-1

3AR420

El't O OO 1 2
PARTS NAMES |Servomotor Servomotor
000 (D000bo0og ooooooo

1502 - EPM00700

1504 - EPM00700

MODEL X1504 - EPM00700
Oogd 1506 EPM00710 -
X1506 EPM00710 -
1508 EPM00710 -
X1508 EPM00710 -
1512 EPM00710 -

El't O OO 64 65 66 67

PARTS NAMES

N-coupling (19-19)

N-coupling (14-14)

Y motor pulley B

Y motor pulley A

O00 (NNDOOOODO N-19-29NO D OO0 000 N-4-24qYOD OO OOooooB |(YOOOOOOoOoOOoA
1502 - MPC00050 - HR325051
1504 - MPC00050 - HR325051
MODEL X1504 - MPC00050 - HR325051
oo 1506 MPC00060 - HR325061 -
X1506 MPC00060 - HR325061 -
1508 MPC00060 - HR325061 -
X1508 MPC00060 - HR325061 -
1512 MPC00060 - HR325061 -
Elt 0 OO 60 61 60
PARTS NAMES |Y carriage drive shaft [Y carriage drive shaft |Y carriage drive shaft
(left) (center) (right)
Oo0o0 (0Dooo oood oood
000 000 000
1502 - - HR325180
1504 - - HR325190
MODEL X1504 HR325210 - HR325200
0o 1506 HR325210 - HR325200
X1506 HR325230 - HR325220
1508 HR325230 - HR325220
X1508 HR325011 HR325021 HR325011
1512 HR325011 HR325021 HR325011




FELECTRIC PARTS 1 e 20a-1




ELECTRIC PARTS 1 0O0OUODO O 26a-1

O o0 ooooo aoo 3a0901 OO
Ass'y El't Parts No. Parts Names Note
1 HCR81213 CONT-R2 board ass'y CONT-R20 00
2 HCR29030 Serial board bracket A 00o0o0oooooogA
3 HCR29070 SQI connector bracket sQUODOooooong
4 HCD72713 RS232C cable RS232CO 00O
5 HCR73660 EBOX-S cord EBOX-SO 00



w0 200-1

ELECTRIC PARTS 2




ELECTRIC PARTS 2 OO OO O

26b-1

0O 00 Oooood ood 3aR306 00
Ass'y El't Parts No. Parts Names Note
1 HCR27031 Left cover BOXO O OO
2 HR327030 Right cover BOXO O OO
3 HR327040 Rear cover BOXOO OO
4 EPKO01470 No fuse breaker gboooobgoooo
5 HR327020 Base plate oooo
6 HCR81040 Power relay circuit board oooooo
7 -> 26c¢c Servo amp (Main shaft) o00OO00o0OOooooboooDo
8 EPK01241 Magnetic contactor googo
10 EPKO01460 Switching power supply googooood
11 EPK01230 Noise filter oooooooo
12 -> 26c¢c Servo amp (X) O0D0D0o0oo0oOoXgoooooo
13 EPNO00890 Rubber (¢ 15) 00000 Oe 150
14 -> 26c¢c Servo amp (Y) o0oO0o0oogovyoooooo
16 HCR79511 DC fan unit DCODO0O
17 EPK01060 Filter ooooo 1045010A ~
18 EPS00891 Power switch gooooo
19 HCR27060 Switch cover swooo
A STAK04006 Truss head screw (Phillips, M4x6) 000000000 0DOOMaxeO
D STAK04008 Truss head screw (Phillips, M4x8) 000000000 0DOM4x80  ~1045004A
E SGAD04020 Flat head screw (Phillips, M4x20) gooobodoodbmaxzod 1045010A ~
F WSAD04000 Plain washer (M6) 0ooogmMed
G NHADO04000 Hexagon nut (M4) O00000oman
I STAK04008 Truss head screw (Phillips, M4x8) 000000000 0DOOMax8O
J SCAD06012 Hexagon socket head cap screw (M6x12) 000000000 Mex120
K WPAD06000 Plain washer (M6) 0000Med



ELECTRIC PARTS 3 o 20C-1




ELECTRIC PARTS 3 0000 3

26cC-1

Elt 0D OO 7 14 12
PARTS NAMES [Servo amp (Main shaft) [Servo amp (Y) Servo amp (X)
(by model) (by model) (by model)
000 |0000D0D00000 (DOboobooyo 0o0oooooxd
gooon gooon goodn
MODEL 1502 HCR79660 HCR79650 HCR79640
od 1504 HCR79690 HCR79680 HCR79670
X1504 HCR79690 HCR79680 HCR79670
1506 HCR79720 HCR79710 HCR79700
X1506 HCR79720 HCR79710 HCR79700
1508 HCR79750 HCR79740 HCR79730
X1508 HCR79750 HCR79740 HCR79730
1512 HCR79610 HCR79601 HCR79591

3AR420



. 2/7a-1

CONTROL BOX 1




CONTROLBOX1 0O0OOO0OOOOOO1

0 oo ooooo ggo 3as921 00
Ass'y El't Parts No. Parts Names Note
1 HCD79610 7in. MX Core module 7000MXOODODOODOO
2 EPZ01224 Memory card oo0DoOooDoo
4 HCD72732 BOX cable BOXO OO
5 HCD72522 Switch cord ooswoOod
6 EPNO00830 Cable bushing oo0oooooo
8 HCD79960 Gasket ooooo
9 HCD29A12 T-P panel ass'y T-POOOO
10 HCD81222 LCD-CE-MX board ass'y LCD-CE-MXO O O
12 HCD29550 Rear cover ooooog
13 HCD29433 Sealed case A oo0oooooo
14 MPA00690 Stud 000ooDodBSB-318-6E0
19 EPZ01480 Touch panel ooooon
20 EPZ01490 7in LCD 700 0LCD
21 HCD79650 Display bracket A ass’y 0000000000 0A
25 HCD29582 Front panel oo0DoOooDoo
28 HCD81160 TP-switch board ass'y TP-swO OO OO
33 HCD50030 Key top (CUT) ODoo0o0ooooon
35 HCD50040 Button (START/STOP) oo0ooooooo/moono
36 HCDU29303 Display module HDM07000T JoooboooodnnHDMO7000T
A SBCK03008 Binding head tapping screw (M3x8) PTOOODODDO O M3x80O
| SBAD03006 Binding head screw (M3x6) 00000000 M3xe0

2/7a-1



27b-1

R2N712

CONTROL BOX 2




CONTROLBOX 2 UOO0O0Odooogoon 2

27b-1

0 oo ooooo goo RAQ930 [0
Ass'y El't Parts No. Parts Names Note
1 HCR29080 Earth cord blacket goooooooogo
5 HCR29010 Fixing arm oooooo
6 HCD29152 Support shaft A OO0OA
7 HCD29470 Bracket A oA
8 HCD79450 Emergency stop switch (with cable) Oo0oooO0ooooooooao
9 HCD29480 Emergency stop blacket ooooooooo
10 MPROO0OO080 E-ring (E-5) JoooooEe-50
11 EPKO00890 Clamp filter goooooood
36 HCD37092 Knob screw A (M4) ooooo
A SPDK04010 Pan head screw (cross recessed, M4x10) 00000000000 M4x100
B WPAD04000 Washer (M4) 0o0odoMan
C SPDD03006 Pan head screw (Phillips, M3x6) 00000000000 M3xe0
D SBCD04010 Binding head screw (phillips, M4x10) 00000000 M4x100
G SBAD03005 Binding head screw (phillips, M3x5) O000000D0OM3x50



neom 21 C-1

CONTROL BOX (10.4 in) 1




CONTROLBOX1(104in) ODOOOOOODOOL(10.4in) 27c-1

0 oo ooooo ggo 3as921 00
Ass'y El't Parts No. Parts Names Note
1 HCD79630 10.4in.MX Core module 1040 00MXO0O00OODODOO
2 EPZ01224 Memory card oo0DoOooDoo
4 HCD72732 BOX cable BOXO OO
5 HCD72522 Switch cord ooswoOod
6 EPN00830 Cable bushing oo0oooooo
7 HCD79590 Gasket ooooo
8 MPA00800 Stud 0o00ooooDdBSB-311E0
9 MPAO00790 Stud 0000000 BSB-304.5E0
10 HCD81222 LCD-CE-MX board ass'y LCD-CE-MXO O O
12 HCD29590 Rear cover ooooog
13 HCD29433 Sealed case A oo0oooooo
14 MPA00690 Stud 0000000 BSB-318-6ED
17 HCD29540 Rear cover (10.4 in) 0000 (10.4in)
18 EPZ01410 LCD unit ass'y (10.4 in) 000000 (10.4in)
24 HCD29572 Front panel (10.4 in) 0000000 (10.4in)
26 HCD29444 Sealed case B oo0oooooo
28 HCD81160 TP-switch board ass'y TP-SWO OO OO
33 HCD50030 Key top (CUT) 00oo0oooooo
35 HCD50040 Button (START/STOP) oooooooog/oon
36 HCDU29332  Display module 10.4inch HDM10400T 0000o0oo0oOoooOo 10.4inch HDM10400T
A SBAD03004 Binding head screw (M3x4) 00000000 M3x40
B SBCK03008 Binding head tapping screw (M3x8) PTOOODODDO O M3x80O
| SBAD03006 Binding head screw (M3x6) 00000000 M3x60



CONTROL BOX (10.4 in) 2 e 270-1




CONTROLBOX (104in)2 OO0 OOOOOOO (10.41in) 2 27d-1

0 oo ooooo goo RAQ930 [0
Ass'y El't Parts No. Parts Names Note
1 HCR29080 Earth cord blacket goooooooogo
5 HCR29570 Fixing arm (10.4 in) 000000 (10.4in)
6 HCD29152 Support shaft A OO0OA
7 HCD29560 Bracket A (10.4 in) OO0A(10.4in)
8 HCD79550 Emergency stop switch (with cable) Oo0oooO0ooooooooao
9 HCD29550 Emergency stop blacket ooooooooo
10 MPROO0OO080 E-ring (E-5) JoooooEe-50
11 EPKO00890 Clamp filter goooooood
36 HCD37092 Knob screw A (M4) ooooo
A SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
B WPAD04000 Washer (M4) 0o0odoMan
C SPDD03006 Pan head screw (Phillips, M3x86) 00O000000o0oodM3xen
D SBCK04010 Binding head tapping screw (phillips, M4x10) PTO OO0 0O 0O 0O M4x100
I SBAD03004 Binding head screw (phillips, M3x4) O000000D0OM3x40



LASER POINTER v 21€-1




ER POINTER OO OO OOMOO[

LAS

agoooo aoo RAC314 OO

Ass'y El't Parts No. Parts Names Note

1 HCR79411 Laser pointer ooooooooo

2 HCR28020 Cylinder clip ooooooooo

3 HCR28030 Clip shaft ooooo

4 HCR28040 Pointer shaft oooooo

5 EPNO0710 Clip goooooooa

7 HCRU28010 Laser pointer unit ass'y oodooooooooo

8 HCR51010 Caution sticker ooooooo

A SCAD04012 Hexagon socket head cap screw (M4x12) 000000000M4x120

B NHCD0O4000 Hexagon nut (M4) oooooomMmanoood

27e-1



sz 21 1= 1

SAFETY SENSOR

for EURO




SAFETY SENSOR 000000 [

271-1

ooo oooood goo R30Q901 00O
ss El't Parts No. Parts Names Note

1 HCR28C10 R2 needle sefty sensor ass'y (for 2, 4 head) R200000000OOO0O00O00000

1 HCR28C20 R2 needle sefty sensor ass'y (for X4, 6 head) R2000000000000000000O

1 HCR28C30 R2 needle sefty sensor ass'y (for X6, 8 head) R200000000000000000O0O

1 HCR28C40 R3 needle sefty sensor ass'y (for X8,12head) R3UOUO0OO0OO0OO0OO0OOOOOO
2 HCR79490 Needle sefty S5 sensor ooooooooog

3 HCR73010 Needle sens. relay (2-4) cordd (for2,4head) OO0OO00O0OOO0O@R-4)000 0OO0OO0OOOO
3 HCR73020 Needle sens. relay (X4-6) cordd (for X4, 6 head) ] OO OO OO0 (X4-6)0 00 000000000
3 HCR73030 Needle sens. relay (X6-8) cordO (for X6, 8 head) ] O OO OO OO (X6-8)0 00 000000000
3 HCR73000 Needle sens. relay (12) cordO (for X8, 12 head) 00O O OOOO (12000 0000000000
4 HCR28072 F sensor bracket FOOODODOOOOOo

5 MPZ03170 Hole plug 000000CP-30-HP-5

6 HCR28D10 R2 back sefty sensor ass'y (for 2, 4 head) RRODDODO0OO0O0O0O0O0O00O0O00O0

6 HCR28D20 R2 back sefty sensor ass'y (for X4, 6 head) R20000000O000O00DOODOOODOO

6 HCR28D30 R2 back sefty sensor ass'y (for X6, 8 head) R20000000O000O00DOODOOODOO

6 HCR28D40 R2 back sefty sensor ass'y (for X8, 12head) R20000000000000D00DOOOO
7 HCR79450 Back sefty S1 sensor oooooooo*xoo

8 HCR79460 Back sefty S2 sensor oooooooo*xoo

9 HCR79470 Back sefty S3 sensor oooooooo*xoo
10 HCR79480 Back sefty S4 sensor oooooooo*xoo
11 HCR72950 Sensor relay (2-4) cord (for 2, 4 head) 0000000O00DbOO00OO00 bOoDoOoDbOon
11 HCR72960 Sensor relay (X4-6) cord (for X4, 6 head) 000000000000000 000000000
11 HCR72970 Sensor relay (X6-8) cordO (for X6, 8 head) 000000000000000 000000000
11 HCR72940 Sensor relay (12) cordO (for X8, 12 head) 0000000000000 0000000000
12 HCR28080 R sensor pillar (right) ROOODOODOOO)
13 HCR28090 R sensor pillar (left) ROODOOOODO)
14 HCR28100 Sensor cover (right) ooooooooo)
15 HCR28110 Sensor cover (left) oooooooon)
16 HCR28120 R sensor base ROODOODOODO
17 HCR28131 Safe guard (right) oooooo@)
18 HCR28141  Safe guard (left) oooooo@)
19 HCRU28C1 HCR2 needle sefty sensor ass'y (for EURO) HCR2O O OODOODOOO

without "3" %LHEOD
20 HCRU28D1 HCR2 back sefty sensor ass'y (for EURO) HCR2ODODOOODOOO
without "11" EURO
"11" 00

A SBAD03008 Binding head screw (M3x8) O000O0oo0OonboMm3x8Od

B SBBD04020 Binding head screw (M4x20) 00000000 M4x20 0

C SBAK04008 Binding head screw (M4x8) O0000000D0OM4x8 O

D SBAD03006 Binding head screw (M3x6) 00000000 M3xe O

E STAK04006 Truss head screw (phillips, M4x6) 000000000 0DOMaxe O

F SCAA06015 Hexagon socket head cap screw (M6x15) 000000000 Mex150d

G WSAA06000  Spring lock washer (M6) oooooMen

H WPAA06000 Plain washer (M6) ooooMeDd



BOBBIN WINDER e 200-1

()@

GR0




BOBBIN WINDER [ [J [1 [J []

28a-1

O o0 ooooo aoo R2N712 OO
Ass'y El't Parts No. Parts Names Note
1 HCG50140 Thread guide plate oood
2 M445080 Eyelet oooooo
3 HCG50130 Thread guide pillar ooooo
4 HMF20571 Thread stand felt (dia. 80) 00000 e 800
5 HSA20010 Plastic spring oooooo
6 HCD60111 Thread stand pin oooo
7 HCB60103 Thread guide unit oooooo
8 HCR36020 Thread tension bracket oooooo
9 M402052 Thread stand pin ooooo
10 HCR36031 Winder cover ooooooo
11 HCB60191 Guide ooo
12 HCD60012 Shaft oooo
13 HCD60053 Winder base ass'y ooooooooo
14 MPA00340 Stud oooo
15 HCB60210 Cushion ooooo
16 HCB60200 Spacer ooooo
17 HCD79221 Switch ogooo
18 HCB60060 Spring ooooo
19 HCB60160 Lever ass'y oood
20 HCD79210 Motor ass'y ooooo
21 MPRO0110  SE-ring (SE-7) 0DO000000SE-70
22 MPRO0080  E-ring (E-5) 000000E-50
A SCBD04008 Hex socket head cap screw with flange (M4x8) 000000000000 OM4x80
C NHADO8000 Hexagon nut (M8) OooooomMmsn
D WSADO8000  Spring lock washer (M8) 0000o0msd
E WPADO800O Plain washer (M8) 0000Msd
F WPADO4000 Plain washer (M4) 0O000M40
H WSAD04000  Spring lock washer (M4) 00000M40
I NHADO4000 Hexagon nut (M4) Ooooooman
J SPDK04008 Pan head screw (Phillips, M4x8) 00000000000 M4x80
K STAK04006 Truss head screw (Phillips, M4x6) 000000000000 Maxed
L SSAA03003 Hexagon socket set screw (M3x3) O0O00o0o0o0o0OgdMm3x3d
M SCAA03005 Hexagon socket head cap screw (M3x5) 0000000 o0oMm3xsa
N NHAA04000 Hexagon nut (M4) Ooooooman
O SCAA04012 Hexagon socket head cap screw (M4x12) 000000000M4x120
P SPAC02010 Pan head screw (Phillips, M2x10) 00000000000 M2x100
R WPBA04000 Plain washer (M4) 0O000M40



CAP FRAME (DRIVE FRAME) e 2981




CAP FRAME (DRIVE FRAME)

00000000 29a-1

0 oo ooooo ggo Fsa22 00O
Ass'y El't Parts No. Parts Names Note
1 HR343A10 Drive frame ass'y A (red) ooboooobooog
1 HR343B10 Drive frame ass'y B (blue) ooboooobooog
2 FRA43790 Wire fixing plate ooooooDo
3 FRA43830 Rail bracket oooooo
4 FRA43820 Rail ggo
5 FRA43780 Wire oooo
6 FRA43591 Lever bracket (right) oo0oOooooboooon
7 FRA43560 Hold lever ass'y (right) o00o0o0oooDbOo
8 FRA43620 Torsion coil spring (right) oo0oOooooboooon
9 FRA43611 Support pin ooooog
10 FRA43800 Wire keeper ooooon
11 FRA43603 Lock pin ooooog
12 FRA43550 Spring oono
13 FRA43542 Center guide oo0DoOooDoo
14 FRA43651 Lever bracket (left) 00o0o0bOooooDao
15 FRA43630 Hold lever ass'y (left) ooooooooo
16 FRA43660 Torsion coil spring (left) oo0oOooooboooon
17 FRA43670 Plate nut (M4) 0ooooDooomMmad
18 FRA43680 Plate nut (M3) ooooooooomMm3d
19 FRA43843 rotary cylinder ooooo
20 FRA45020 Guide gooooo
21 FRA45070 Protect sheet ooooooog
22 FRA45050 Guide bracket ooooooo
23 FRA45040 Guide support (left) oo0oooooo
24 FRA45030 Guide support (right) oo0oooooo
25 FRA43691 Reinforcement plate ooo
26 HCD43011 Ring holder ooooooDo
27 HCD43060 Guide roller pin O0oooooooDoooo
28 FRA43520 Bearing ooooo
29 FRA43751 Guide roller spacer O0000ooooooo
30 FRA43513 Guide roller o00oOooooboo
31 HR343000 Cap frame bracket A Ooooooooo
32 HR343010 Cap frame bracket B Ooooooooo
33 HR343050 Knob screw D oooogb
34 MPR00480 E - ring ooonooJe-8
A SPDD04012 Pan head screw (phillips, M4x12) O00000D00000M4x120
B SGAD04008 Flat head screw (phillips, M4x8) 00000000000 M4x80
C SPFD04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
D NHADO03000 Hex nut(M3) Ooo0ooooMm3no
E SPAD03005 Pan head screw (phillips, M3x5) 00000000000M3x50
F STAD03004 Truss head screw (phillips, M3x4) 000000000000 M3x40
G SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
H NHCD04000 Hex nut (M4) 000000man
| WSADO04000  Spring lock washer (M4) 00000M40d
J SPDD04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
K NHADO05000 Hex nut (M5) O0O0o00oomMmso
L WSADO05000 Spring lock washer (M5) 00000Ms0
M WPADO05000 Plain washer (M5) 0000M50
N SPDD04006 Pan head screw (phillips, M4x6) 00000000000 M4x6)
Q SGAD03004 Flat head screw (phillips, M3x4) 000000000 OM3x40



CGBKC10 29b_1

CAP FRAME (HOLD FRAME)




CAP FRAME (HOLD FRAME) 00O O0O00O0O 29b-1

0 oo ooooo ggo cskclo. OO
Ass'y El't Parts No. Parts Names Note
1 FRA44003 Cap hold frame ass'y (wide type) Oo0o0ooooooooooo
2 FRA44210 Position braket oopooooo
3 FRA44180 Cap marker oo0bDOoOooooo
4 FRA44103 Cap hold frame (wide type) ooooooooooooo
5 FRA44050 Cap holder bracket ooooooooo
6 FRA44031 Hook gogooooaa
7 FRA44201 Cap holder A gooooooooo
8 FRA44090 Clip good
9 FRA44013 Guide pin ooooo
10 FRA44022 Grip bracket oo0bDOoOooooo
11 FRA44260 Grip guide oopooooo
12a FRA44042 Cap grip oooooo
12b FRA44270 Cap grip oooooo
13 FRA44160 Latch gooooo
14 FRA46502 Cap hold frame ass'y (low profile type) ooooooooooooooon
15 FRA46025 Cap hold frame (low profile type) ooooooooocooooo
16 FRA44240 Position braket oo00oOooooboon
17 FRA46550 Clamp C goooo
18 FRA46620 Spring clip oopoooo
19 FRA46141 Spacer ooooo
20 FRA46610 Side holder ass'y oooooood
21 FRA46630 Side holder cushion ooooooo
22 FRA46182 Side holder ooooo
23 FRA46082 Bracket ooooo
24 FRA44251 Caution sticker oopooooo
25 FRA46520 Side support (right) oooooooo
26 FRA46561 Side support ruber (right) ooooooooogd
27 FRA46530 Side support (left) oooooooo
28 FRA46571 Side support ruber (left) ooooooooogd
29 FRA46212 Clamp B goooo
30 FRA46151 Latch bracket ooooooooo
31 FRA44170 E-ring good
32 FRAU44270 Cap grip set oooooooo
This can be substituted for "12a". "12a" 0000
B NWBK03000  Wing nut (M3) 0DO000000M30
C NHADO04000 Hex nut (M4) O0o00oooMman
D WPADO04000 Plain washer (M4) 0000M40
E SPAD03003 Pan head screw (phillips, M3x3) 000000000 00M3x3)
F SPAD03005 Pan head screw (phillips, M3x5) 000000000 00M3x5)
G SPDD04006 Pan head screw (phillips, M4x6) 00000000000 M4xed
H SPDD04012 Pan head screw (phillips, M4x12) 00000000000 M4ax1z0
| SGAD04008 Flat head screw (phillips, M4x8) 0000000000M4x80
J SPDD03005 Pan head screw (phillips, M3x5) 000000000 00M3x50
K SPDD03004 Pan head screw (phillips, M3x4) OO0O000000000M3x40
L NHADO03000 Hex nut(M3) 0O0000oM3o
M WSADO03000 Spring lock washer (M3) 00000M30
N SGAD03004 Flat head screw (phillips, M3x4) 0000000000M3x40
O WPADO03000 Plain washer (M3) 0O00oM3d
P WPBD03000 Plain washer (M3) 0000M30
Q SGAD03006 Flat head screw (phillips, M3x6) 0000000000 M3xe0
R NHCD03000 Hex nut (M3) 000000M30
S SBAD03005 Binding head screw (M3x5) 00000000 M3x50



FRL101 29C_ 1

)

CAP FRAME (CAP STRETCHER




CAP FRAME (CAP STRETCHER)

0000D000029¢-1

EEEEEEEE 000 FRL101 O O
Ass'y El't Parts No. Parts Names Note
1 FRA44504 Cap stretcher (wide type) oodooooooooo
2 FRA44600 Base E ooooo
3 FRA44610 Stopper A oooooo
4 FRA44581 Hinge oono
5 FRA44590 Base D ooooo
7 FRA44620 Tension coil spring oood
9 FRA44562 Base B ooooo
11 FRA44571 Base C agoooo
13 FRA44630 Cushion ooooooo
14 FRA44531 Back plate oooooog
15 FRA44541 R block agoooo
16 FRA43591 Lever bracket (right) ooooooooood
17 FRA43560 Hold lever ass'y (right) ooooooooo
18 FRA43620 Torsion coil spring (right) Oo0oooooooog
19 FRA43611 Support pin ooooo
20a FRA43602 Lock pin ooooo
20b FRA43603 Lock pin ooooo
20 FRAW43603 Lock pin set oooooooog
This can be substituted for "20a". "20" 0000
21 FRA43550 Spring oono
22 FRA43542 Center guide oooooog
23 FRA43651 Lever bracket (left) 000000o0ooooo
24 FRA43630 Hold lever ass'y (left) ooooooooo
25 FRA43660 Torsion coil spring (left) 000000o0ooooo
26 FRA44511 Cylinder ooooo
27 FRA44521 Stretch plate (wide type) 00o0000o0oooooo
28 FRA46352 Cap stretcher (low profile type) 000000000oooo
29 FRA46330 Stretch plate (low profile type) 000000000oooo
30 FRA46320 Block agooooo
A NHADO5000 Hex nut (M5) O0000Ooms0
B SCADO5012 Hex socket head cap screw (M5x12) 000000000M5x120
C SCAD0O5020 Hex socket head cap screw (M5x20) 0000000 ooMmsx200
D SWAK10020 Wing bolt (M10x20) O0000000M10x200
E SCADO5030 Hex socket head cap screw (M5x30) 00000000 oMmsx300
F WSADO5000  Spring lock washer (M5) 00000Mmsd
G WPADO3000 Plain washer (M3) 0000M30
H WPADO5000 Plain washer (M5) 0000Ms0
I SPADO3005 Pan head screw (phillips, M3x5) 00000000000 M3x5)
J SPDD03005 Pan head screw (phillips, M3x5) 0000000000 dM3xs)
K SGADO3005 Flat head screw (phillips, M3x5) O000O0o0000ddMm3xsd
L SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
M NHCDO4000 Hex nut (M4) Oooo0oooman
N WSAD04000  Spring lock washer (M4) 00000M40
O SPDD04008 Pan head screw (phillips, M4x8) O0000000000M4ax80
P SPDD04006 Pan head screw (phillips, M4x6) 00000000000M4xe0



ONE POINT FRAME (HOLD FRAME) ..... 29d-1




ONE POINT FRAME O OOO0OO0OO

29d-1

O o0 ooooo aoo CRK101 OO
Ass'y ElI't Parts No. Parts Names Note
1 FRA48010 One point frame S oooooooo
2 FRA48091 Hold ruber under oooooo
3 FRA44180 Cap marker ooooooooo
4 FRA48030 Hold frame S ogoooooooooo
5 FRA48101 Hold ruber upper oooooo
6 FRA48130 Hold ruber cushion ooooooooo
7 FRA48150 Spacer ooooo
8 FRA48140 W-clip goooooad
11 FRA44170 E-ring oood
12 FRA48070 Upper frame S ooooo
13 FRA44160 Latch agooooo
14 FRA48020 One point frame L oooooooo
15 FRA48040 Hold frame L ogoooooooooo
19 FRA46141 Spacer ooooo
20 FRA46610 Side holder ass'y oooooooo
21 FRA46630 Side holder cushion ooooooo
22 FRA46182 Side holder ooooo
23 FRA46082 Bracket ooooo
25 FRA46520 Side support (right) oooooooo
27 FRA46530 Side support (left) oooooooo
29 FRA48080 Upper frame L ooooo
30 FRA46151 Latch bracket ooooooooo
A SGADO3004 Flat head screw (phillips, M3x4) 0000000000M3x40
B SGADO3006 Flat head screw (phillips, M3x6) O0O00ooo0oogdMm3xed
C SPDD04006 Pan head screw (phillips, M4x6) O0000000000Maxed
D SCAD04045 Hex socket head cap screw (M4x45) O00000000M4x450
E WSADO3000  Spring lock washer (M3) Oo00o0om3d
F WPADO3000 Plain washer (M3) 0000OM30d
G NHCDO3000 Hex nut (M3) Oooooom3o
H NHADO4000 Hex nut (M4) Oooo0ooman
I NVBKO3000  Wing nut (M3) Oo0o00oo0o0odm3d



FRL101 296_1

ONE POINT FRAME (SETTING BASE)




ONE POINT FRAME (SETTING BASE) 00000 nooooogd nge_l

EEEEEEEE 000 FRL101 O O
Ass'y El't Parts No. Parts Names Note
1 FRA48111 Setting base (for One point frame) oodooooooooooo
2 FRA44600 Base E ooooo
3 FRA44610 Stopper A oooooo
4 FRA44581 Hinge oono
5 FRA44590 Base D ooooo
7 FRA44620 Tension coil spring oood
9 FRA44562 Base B ooooo
11 FRA44571 Base C agoooo
13 FRA44630 Cushion ooooooo
14 FRA44531 Back plate oooooog
15 FRA44541 R block agoooo
16 FRA43591 Lever bracket (right) ooooooooood
17 FRA43560 Hold lever ass'y (right) ooooooooo
18 FRA43620 Torsion coil spring (right) Oo0oooooooog
19 FRA43611 Support pin ooooo
20a FRA43602 Lock pin ooooo
20b FRA43603 Lock pin ooooo
20 FRAW43603 Lock pin set oooooooog
This can be substituted for "20a". "20" 0000
21 FRA43550 Spring oono
22 FRA43542 Center guide oooooog
23 FRA43651 Lever bracket (left) 000000o0ooooo
24 FRA43630 Hold lever ass'y (left) ooooooooo
25 FRA43660 Torsion coil spring (left) 000000o0ooooo
26 FRA44511 Cylinder ooooo
27 FRA48120 Stretch plate (for One point frame) o0o000o0oogoooooo
A SCADO5020 Hex socket head cap screw (M5x20) 000000000 oMmsx200
B SCADO5012 Hex socket head cap screw (M5x12) 000000000M5x120
C SGADO3005 Flat head screw (phillips, M3x5) O000O0o0000dMm3xsd
D SPADO3005 Pan head screw (phillips, M3x5) 00000000000 M3x5)
E SPDD04008 Pan head screw (phillips, M4x8) 00000000000M4x80
F NHCDO4000 Hex nut (M4) Oooo0oooman
G WBAD04000  Spring lock washer (M4) 00000M40
H SWAK10020 Wing bolt (M10x20) O0000000M10x200
| SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
J SCAD0O5035 Hex socket head cap screw (M5x35) 000000000 Msx350
K NHADO5000 Hex nut (M5) O00000Oms0
L WSADO5000  Spring lock washer (M5) 00000Mmsd
M WPADO5000 Plain washer (M5) 0000Ms0
N WPADO3000 Plain washer (M3) 0000OM30
O SPDD04006 Pan head screw (phillips, M4x6) O0000000000Maxed



LONG ONE POINT FRAME (HOLD FRAME) no.: 29f-1




LONG ONE POINT FRAME 00 000000000000 029f-1

O o0 ooooo
Ass'y ElI't Parts No.

Parts Names

gog

FRN201 OO
Note

FRA48160
FRA48091
FRA44180
FRA48170
FRA48101
FRA48130
FRA48150
FRA48140
FRA44170
FRA48190
FRA44160
FRA46141
FRA46610
FRA46630
FRA46182
FRA46082
FRA46520
FRA46530
FRA46151
SGADO3004
SGADO3006
SPDD04006
SCAD04045
W5AD03000
WPADO3000
NHCDO3000
NHADO4000
NVBK03000

0 N O O WN R

W NN DNDNNDNEPR P PP
O N 01T W NP OO WwN PP

— I GG TmmMmOO W >

Long one point frame

Hold ruber under

Cap marker

Long hold frame set

Hold ruber upper

Hold ruber cushion

Spacer

W-clip

E-ring

Long upper frame

Latch

Spacer

Side holder ass'y

Side holder cushion

Side holder

Bracket

Side support (right)

Side support (left)

Latch bracket

Flat head screw (phillips, M3x4)
Flat head screw (phillips, M3x6)
Pan head screw (phillips, M4x6)
Hex socket head cap screw (M4x45)
Spring lock washer (M3)

Plain washer (M3)

Hex nut (M3)

Hex nut (M4)

Wing nut (M3)

goooboooon
gooood
gooobogoooo
goooboooon
gooood
gooobogoooo
googo
goooogo
good

googo
gooood
googo
gooooood
goooogo
googo
googo
gooooood
gooooood
gooobogoooo

UboooodbodonMm3x4ad
gboooodbdodMm3xed
UooobodbooobdMaxen

UooobdnodoMaxdst

oooogomad
ooogmsgd
gooobgmMm3no
oooobgmMm4an
goooodoMmad



FRN201 299_1

LONG ONE POINT FRAME (SETTING BASE)




LONG ONE POINT FRAME (SETTING BASE) 00000000 Ooooooon 29g'1

EEEEEEEE 000 FRN201 (] [J
Ass'y El't Parts No. Parts Names Note

1 FRA48200 Setting base (for Long one point frame) oodooooooooooo
2 FRA44600 Base E ooooo

3 FRA44610 Stopper A oooooo

4 FRA44581 Hinge oono

5 FRA44590 Base D ooooo

7 FRA44620 Tension coil spring oood

9 FRA44562 Base B ooooo

11 FRA44571 Base C ogoooo

13 FRA44630 Cushion ooooooo

14 FRA44531 Back plate ooooooo

15 FRA44541 R block ogoooo

16 FRA43591 Lever bracket (right) ooooooooood

17 FRA43560 Hold lever ass'y (right) ooooooooo

18 FRA43620 Torsion coil spring (right) Oo0ooooooood

19 FRA43611 Support pin ooooo

20 FRA43603 Lock pin ooooo

21 FRA43550 Spring oono

22 FRA43542 Center guide ooooooo

23 FRA43651 Lever bracket (left) ooooooooood

24 FRA43630 Hold lever ass'y (left) ooooooooo

25 FRA43660 Torsion coil spring (left) 00o0000o0ooooo

26 FRA44511 Cylinder ooooo

27 FRA48210 Stretch plate (for Long one point frame) ooooooood

A SCADO5020 Hex socket head cap screw (M5x20) 000000 0o0oMmsx200

B SCADO5012 Hex socket head cap screw (M5x12) 000000000M5x120

C SGADO3005 Flat head screw (phillips, M3x5) O000o00000dMm3xsd
D SPADO3005 Pan head screw (phillips, M3x5) 00000000000 M3x5)
E SPDD04008 Pan head screw (phillips, M4x8) 00000000000M4x80
F NHCDO4000 Hex nut (M4) Oooo0oooman

G WBAD04000  Spring lock washer (M4) 00000M40

H SWAK10020 Wing bolt (M10x20) O0000000M10x200
| SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
J SCADO5035 Hex socket head cap screw (M5x35) 000000000 Mmsx350

K NHADO5000 Hex nut (M5) O0000oOoms0

L WSADO5000  Spring lock washer (M5) 00000Mmsd

M WPADO5000 Plain washer (M5) 0000Ms0

N WPADO3000 Plain washer (M3) 0000OMm30d

O SPDD04006 Pan head screw (phillips, M4x6) O000000000dMaxed



ELECTRICAL CONNECTION DIAGRAM ESEEH ... 30a-1

CORE module MX -IlMemOPV
UL. No
BO4 Emergency
sw set

Contrgll box

J—

4 LCD-CE-MX
circuit

board

TP-SW circuit
board

10.4inch Controll box
(-DM-10400 type)

t . : LCD+TP Unit %
—
|

CT3 10.4

Emergency
sw set

LCD-CE-MX
circuit
board

e X90 X16
X5—=4
. © ===y

10.4 inch :‘ |§'§|
T o
CN1

TP-SW circuit
boar@i




ELECTRICAL CONNECTION DIAGRAM E5 itk

¥ CARRIAGE —l

330901 303.-2

| Feslilon senser Z5 B
circuit beoard [YS @ »

oM EE >

Senser relay
clroult board

|
|
|
|
|
I CM1
&l
|
[
|
|
|

.- ] [=E= 51 —{°53

iyl b — . 4+ 1 O\JB £=3] 408
L 1

Timing mireuit Senser relay

Posl tlon senser
board l__'_l ] elreult board circuit board
Thread

stop sensor

CAT]

[CC0. 3 c18

Needls 51op
sansor
01T

FPotentiomete

Coler chanse metor

oy D
Ut motor

Thread ci
LAN Cross Cablae

» |
ll—l—-
E | LSE Cable

PS &

tocker switch @7

Undar thread
stoe swltch
Under E‘:l—[l]v

thread motor

ciag Dé-—] g ke o

= o
e —— SRELOSET 1 Flmal haad
| Usually head or start/stoe sw haed Heed wlth emegency stop sw |
| |
| |
| TCB-T TC8-T | TCB-T
| Chz circuit beoard T—H0K—SW2 CNE cireuit baard | CH2 circuit board
| clreuit baard |
| (g ] (19 () ]
CHa| CH CNA| CHN1 CNA CH
| |
Jump sw Jump sw JumpsW
I clreult board Séaz‘tgsaq?mshl\faim clreult boerd I elreuit board
| |
| oo | -4
| Fr‘ont Llightlngls =] Front Llghtlngls Emg,ZEﬁBC#Ygéﬁ?HEXD | Fr‘ont Llghtlnglb 0
| Board Board T2 AHEAD TYPE-=3HEAD | Hoard
| SHEAD TYPE=3 SHEAD |
. y 8HEAD TYPE=3 THEAD o .
| 12HEAD TYPE=3, T, 11HEAD |
| |
[DT @ T3z [CAT]— [CAT—w
P rEﬂV [caa) +24Y rean) +2ay I =5
| |
| |
| CNB  |CN10 CHIY CHB |CNID CHI1 | CHE  |cM10 ChTIt
I [] I —
| O3] cong CNB CN3|  cne | N3  ¢ng os)
| i OO [ ] | (crT ]
| CNz2 CHA CN'T CH2 CHNa | Ch2 ChA CNT
| (9 |
| Detecticn Detectian | Detection
| clreuit beard elreuit board | elreuit board
| |
J
| ] (L (L A HIH
y — 4 2 ;
| Jump @ Jump | Jump
I solensTd catch motor sole I catch moter solenold
IThred %— @I- Thread %_ I Thread %— -- II
catch defsor Clip catch Sefisor Clie catch Sefisor Clie
| solendld sol | solengld
I pointer |:| painter |:| I painter |:|
.- = ]



ELECTRICAL CONNECTION DIAGRAM ESE#EK ... 30a-3

BED)

Keep

10H ——12H

Keep

(s}
<
Keeper relay Keeper relay O Keeper relay
clrcuit board clrcuit board Dq clrcuit board
=
&}
[KEPZ &
CONTROL BOX side MAIN motor side
RS1 @Back sefty LSI
S1 senser
— Table cover
RS2 Back sefty Ls2 (O I
@ S2 senser ?
RS3 Back ft
ac se Y
@ S3 senser 5
FG
RST (3 RS4 G4 Back sefty
RS2 (3 G S4 senser
RS3 (3 -
RS4 G
[Ls &
RS5 Needle sefty LS5
@ SSfenser‘
RS5
[LS5 @ 72
Fower swltch
whih remoto COFF
_\ 250V 104
I Pou i
| sUPPLY BOx 5 E |
\ |
| .- |
\ |
\ r |
‘ 7-A¥%13 N VAL |
\ |
\ rj |
| BB AT |
‘ Lealll Mkl EROWN L1 Ug EROWH |
| noise FILTER [ 42 05; _gsz Buel 0 5 | e |
250V 2as 7 [B2E = T2 3 1 3
\ WHITE e o] WHITE |
] MAGNET 15 00
} B16 . COMTACTOR m:“gn Tarane I4@
]
\ = ealon = FEXON|
— -1 &)
WELLOW GREEN ‘ @ 2 =
- f e ;loo T 750
—F@g | it [ PR (=== H
BLLE c E: ol <
mom_| | 5'd
\ &7
AC200 {16) -
AC220 (1) G
ACE30 {19 [ i
ac240 (1@ } gé gé | I
@ f
1]
CNTO ch2 !
\ 7 DY |
CH1
‘ A }, FE| \ |
\ | 5] o T
\ e G — . '
‘ o | \ I MAIN
\ 5 e [H 3 motor
‘ - H [BLLUE |
‘ f L T RO J |
| CH3 ce d 424y |
DC POWER SUPPLY
‘ h Lasl [N AC200~2A0Y I: o f PS>
| 1 u QUT D24y J
| POWER RELAY i [ |
‘ CIRCUIT BOARD il |
\ - * I



ELECTRICAL CONNECTION DIAGRAM OO 0OOO 30g9-4

ood ooooo gog R3P601. U [
ss ElI't Parts No. Parts Names Note

A03 -> 27a,27c TP-switch board ass'y TP-SwO O 0

A05 -> 26a CONT-R2 board ass'y CONT-R20 00

A0O6 -> 13a Timing detecting board ass'y ooooooooono

A07 -> 21a,23a Sensorrelay board ass'y ooooooooono

A0O8 -> 21a,23a Position sensor board ass'y oooooooooo

A09 -> 16a TC 8-7 board ass'y (for 15 needle) TC8-70 0 0 (1500)

A10 -> 1lé6a Jump switch board ass'y ooooooooooo

A1l -> 1lé6a Drive switch board ass'y ooooooooo

A12 -> 19a Thread detecting board ass'y oooooooao

A13 -> 1l4a Front lighting board ass'y gobooooooo

A14 -> Tc Keeper relay board ass'y ooooooooo

A15 -> 26b Power supply connecting board ass'y ooooooo

A21 -> 27a 7in. MX Core module roooMXooooooo

A21 -> 27c 10.4in.MX Core module lo4000MXOOOOOOO

A22 -> 27a,27c LCD-CE-MX board ass'y LCD-CE-MXO O O



ELECTRICAL CONNECTION DIAGRAM 00000 30g-5

Ooo00 00000
ss EI't Parts No.

Parts Names

ooo 3a0901 OO

Note

BO1
BO3
B0O4
BO5
B0O6
BO7
BO8
B0O9
B10
B13
B14
B15
B16
B17
B18
B19
B21
B22
B23
B24
B25
B26
B27
B28
B29
B30
B31
B43
B44
B45
B46
B47
B48
B49
B50
B51
B61
B62

->
->
->

-> 8a,1lla,1l5a

27a
27a,27c
27b

lla
lla
8a
15a
l6a
7a
26b
26b
26b
26b
2la,23a
26b
26b
26b
6b
10a
31la
31la
26b
26b
21la
23a
la
28a
28a
27f
27f
27f
27f
27f
15b
27e
27c
27d

LCD unit ass'y

Memory card
Emergency stop switch (with cable)
Photo interrupter
Potentiometer ass'y
Motor

Motor

Pulse motor
Emergency stop switch (with cable)
Keeper solenoid ass'y
DC Fan

Power switch

Noise filter

Magnetic contactor
Limit switch

No fuse breaker
Switching power supply
Servo amp (Main shaft)
Drive motor

Jump solenoid ass'y
USB cable

LAN cross cable

Servo amp (Y)

Servo amp (X)
Servomotor
Servomotor

Brake switch

Switch

Motor ass'y

Back sefty S1 sensor
Back sefty S2 sensor
Back sefty S3 sensor
Back sefty S4 sensor
Needle sefty S5 sensor
Clip drive unit

Laser pointer

LCD unit ass'y (10.4 in)
Emergency stop switch (with cable)

0o0o0o0o0oo
ooooo0oo
000000000000000
0Doo0o0o0ooo
0000000000
ooooo0oo

ooooo0oo

ooooo0oo
000000000000000
0000000000

DCO OO

oooooo

0o0o0o0o0oo

ooooO

0o0o0o0o0oo
00000000000
0o0o0o0o0oo
0000000000
Oooooooo
000000000000
UsBODO OO
0000000000
000O0O000vYo
000O0000X0
ooooo0oo

ooooo0oo
0o0o0o0o0oo

oooQ

ooooO
00o0o00o0oo*00
00o0o00o0oo*00
00o0o00o0oo*00
00o000ooo*00
0000000000
0000000000
0Doo0o0o0ooo
000000104 in)
000000000000000



ELECTRICAL CONNECTION DIAGRAM 00000 303-6

ooo oooood oo 3AR420. [0 [
ss El't Parts No. Parts Names Note

C01 HCR73670 HCR3 power cord ooo3ocoooon

C02 HCR73610 NFB cord ooBOOO

C03 HCR73650 SA cord ooooo

C04 HCR73630 NF cord PswO OO

C05 HCR73620 MC cord McO OO

C06 HCR73640 PS cord PSO OO

C07 HCR73450 MC relay cord McOOoonOo

C08 HCR73380 Driver relay cord ooooooooog

C09 HCR73400 FAN-PD cord FAN-PDO O O

C10 HCR72140 DC cord ooooo

C11 -> 30a-8 Encoder cord 0000000000

C12 -> 30a-38 Motor cord 00Doooon

Ci15 -> 26a EBOX-S cord EBOX-SO 00

Ci6 -> 27a,27c SW cord ooswooo

C17 -> 27a,27c BOXcord BOXO OO

C18 HCD72720 CONT cord CONTO O O

C19 -> 26a RS232C cord RS232C0O 00O

C20 -> 1l4a Front led cord oooooooon

C21 HCR73110 TC-S cord TC-sO OO

C22 HCR73120 TC-E cord TC-EO OO

C23 HCR72270 Emergency stop short cord oooooooooon

C24 HCR72280 Emergency stop end cord gooooooooo

C25 HCR70290 Jump & Thread catch cord oooo-0000000

C28 HCR73320 L-C cord o-cood

C29 HCR72410 Potentiometer relay cord ooooooooog

C30 HCR70421 Color cheange motor cord oooooooood

C30 HCR72600 Color cheange motor (X8) cord Oo0oooooEs8)ooo

C31 HCR72430 Thread cut motor cord ooooooooog

C31 HCR72590 Thread cut motor (X8) cord 0000000 (xgyooo

C32 HCR73070 Detection SG relay cord ooscooooo

C33 HCR73060 Detection power relay cord oooooooon

C34 HCR72480 Keeper relay cord oooooooon

C35 HCR72460 Keeper relay (X8) cord 000000 (xgyooo

C35 HCR72490 Keeper relay 12 cord goooobool2000

C36 -> 30a-8 Limit relay cross 1500 cord 0000000000000000

C37 -> 30a-8 Limit relay cross 1700 cord 0000000000000000

C38 -> 30a-8 Limit relay cross1600 cord 0000000000000000

C39 HCR72650 Keeper relay (360 type) cord oooooogos3eooonood



ELECTRICAL CONNECTION DIAGRAM 010D OO 30g-7

ood ooooo ggo 3as723 00O
ss Elt Parts No. Parts Names Note
C40 HCR70710 Detection P (360 type) cord goooooooooooo
C40 HCR70720  Detection P (500 type) cord 0O00000000)ooo
C41 HCR73091 Detection SG (360 type) cord goscoOoooooooo
C41 HCR73100 Detection SG (500 type) cord goscoOoooooooo
C42 HCR72770 Keeper 55 cord ooooooooo
C43 -> 30a-8 Keeper 90 cord ooooooooo
C44 HCR73290 T-SW cord T-swo o d
C45 HCB72150 TC relay cord ooooooo
C47 HCR72330 L sensor cord oooooooo
C47 HCR72580 L sensor (X8) cord 00000 (x8)ooo
C48 HCD72690 UDC cable ubcooooogo
C49 HCR73080 LED relay cord LEDODO OO0
C51 HCD72430 Limit relay (680) cord oooooooooood
C52 HCD72420 Limit relay (480) cord oo0oOooooboooo
C53 HCD72410 Limit relay (280) cord 0ooooooooooo
C54 HCR72110 Earth cord oooooo
C55 -> 30a-38 X-LIMIT cord X-LIMITO OO
C57 HCR73481 Y-LIMIT cord Y-LIMITO OO
C59 HCR73310 X sensor cord X0oooooo
C60 EPM00770 Encoder winding cord (3M) O000oo0oooooooos3Mo
C61 EPM00740 Motor winding cord (3M) oooooooooos3Md
Cc62 -> 30a-9 Encoder cord oooooooood
C63 -> 30a-9 Motor cord ooooooo
C64 HCR73411 X motor S cord Xoooooood
C65 HCR73421 Y motor S cord oooooooon
C66 HCR73431 Z motor S cord goooooood
C67 HCR72110 Earth cord oooooo
C68 -> 30a-9 Brake SW cord ooogoswooo
C711 -> 27f Sensor relay cord ooooooooo
C72 -> 27f Needle senser relay cord Oo0o0oooooood
C73 HCD72800 LVDS cable LvDSO O O



ELECTRICAL CONNECTION DIAGRAM 0O OO OO

30a-8

El't 000
PARTS NAMES

Cl1

EPM00920
Encoder cord (4.2M)

EPMO00930
Encoder cord (5.2M)

EPMO00790
Encoder cord (6.5M)

3AR420

000 (0000000000 @2VM)|(0000000000(.2M)|0000000000 (6.5M)

1502 1 - -

1504 1 - -

MODEL X1504 1 - -

o 1506 - 1 -

X1506 - 1 -

1508 - 1 -

X1508 - - 1

1512 - - 1

Elt 0 00O C12

PARTS NAMES [EPM00940 EPMO00950 EPM00910 EPM00760

Motor cord (4.2M)

Motor cord (5.2M)

Motor cord (6.5M)

Motor cord (6.5M)

OO0 (boooooobo4.2mO O00000000s.2md O00000000e.smMd O00000000e.s5mMd
1502 1 - - -
1504 1 - - -
MODEL X1504 1 - - _
oo 1506 - 1 - -
X1506 - 1 - -
1508 - 1 - -
X1508 - - 1 -
1512 - - - 1
Elt 00O C36 C37
PARTS NAMES |HCR71150 HCR71160 HCR71190 HCR71170

Limit relay cross 1500 cor

Limit relay cross 1200 cor

Limit relay cross 1700 cor

Limit relay cross 1400 corc

OO0 |([coooobooooi1s0000 (0D0000O00001200000 |000000O0001700000 (DO0O0OO0OO0OO0O1400000
1502 - 1 - 1
1504 1 - 1 -
MODEL X1504 - 1 - 1
oad 1506 1 - 1 -
X1506 - 1 - 1
1508 1 - 1 -
X1508 - 1 - 1
1512 1 - 1 -
Et OO0 C38 C43 C55
PARTS NAMES [HCR71180 HCR72780 HCR73470 HCR73461
Limit relay cross 1600 cor{Keeper 90 cord X-Limit cord (R3) X-Limit cord
OO0 |[boooobooooe0000 |DO00OO0DOOOO X-LmiTooooooo X-LIMITO OO

1502 1 - 1 -
1504 - 1 1 -
MODEL X1504 1 - 1 -
oad 1506 - 1 1 -
X1506 1 - 1 -
1508 - 1 1 -
X1508 - 1 -
1512 1 - 1




ELECTRICAL CONNECTION DIAGRAM [ [J [ [ 30a-9

3AR420
Elt 0 OO C62
PARTS NAMES [EPM00860 EPMO00870 EPM00780
Encoder cord (2M) Encoder cord (2.5M) |Encoder cord (3.5M)
000 (0000000000 (2M) (0000000000 (25M0000000000 (3.5M)
1502 1 - -
1504 1 - -
MODEL X1504 1 - -
oo 1506 - 1 -
X1506 - 1 -
1508 - 1 -
X1508 - - 1
1512 - - 1
Elt 0 OO C63
PARTS NAMES [EPM00820 EPMO00830 EPMO00750
Motor cord (2M) Motor cord (2.5M) Motor cord (3.5M)
000 |[oooooooo (2m) 00000000 (2.5M) 00000000 (3.5M)
1502 1 - -
1504 1 - -
MODEL X1504 1 - -
oo 1506 - 1 -
X1506 - 1 -
1508 - 1 -
X1508 - - 1
1512 - - 1
Elt 0 OO C68
PARTS NAMES [HCR73590 HCR73580 HCR73570
Brake SW (2-4) cord |Brake SW (X6-8) cord |Brake SW (12) cord
000 ([DoD000O0Ee000 000000Xe-8)U0D (0000000000000
1502 1 - -
1504 1 - -
MODEL X1504 1 - -
oo 1506 1 - -
X1506 - 1 -
1508 - 1 -
X1508 - - 1
1512 - - 1







ACCESSORIES 1




ACCESSORIES 1 00 [J [

31a-1

OO0 0Ooooog oood R3P601 OO
Ass'y ElI't Parts No. Parts Names Note
1 HCD53020 Tool box gog
2 HCB53060 Machine oil good
3 HCB53160 Oiler oo0oooooo
4 EPZ00753 USB cable usBO OO
5 MPZ02890 5mm wrench 0oooodmm
7 EPZ01260 LAN cross cable gooobooogooo
8 HCB55531 Shipping collar (for transportation) o0oO0o0ooO0ooooboo
9 HCR55510 Shipping block A (for transportation) O0D0000O000O0oboObOoDo
10 HCR55520 Shipping block B (for transportation) O0D0000O000O0oboObOoDo
12 -> 7a Bobbin gog
13 M0404342 Needle height gauge gooooo
14 -> 1l4a Needle (#11) OO0 #110
15 M0412382 Thread holding rubber gooooo
16 -> 1l4a Screw for needle holder C oooooo
17 -> 19a Thread stand felt (80mm) 00000 ®800
19 HCM41145 PTA-12-360 PTA-12-360
19 HCM41185 PTA-15-360 PTA-15-360
19 HCM41225 PTA-18-360 PTA-18-360
20 FRA40542 WS-42440-500 (1502, X1504, X1506) WS-42440-500 (1502, X1504, X1506)
21 FRA40093 PTA-32320-360 PTA-32320-360
22 HCB53011 #2 (+) Screwdriver oo@)ooooo
23 HCB53020 2 mm (-) Screwdriver (D)o oooooboo
24 HCD53030 #2 (-) Screwdriver oo@)ooooo
25 HCD53040 3 mm hexagonal driver gooooobobooo
26 MPZz04070 Off set screwdriver O00ooooooo
27 HCB53070 Brush oooog
28 MPZz00490 Sandpaper #800 O00ooooooo
30 HCR20091 Guide wire oooog
31 EPK01140 Clamp filter oo0ooooooo
32 HCD29530 Stylus ooooo
A SPHK05010 Pan head screw (combination, M5x10) 0000000000 M5x100
B SSAA04006 Hex socket set screw (M4x6) 0000000000 OMaxeO



ACCESSORIES 2 (OPTION) CDL101 31b'1




ACCESSORIES 2 (OPTION) 000 O(0OD0DODO)

oo ooooo aoo DAOr31 OO
Ass'y ElI't Parts No. Parts Names Note

4 FRA40502 Preparatory table ass'y (for PTA-32320) O0000000PTA-323200 O

5 FRA40431 Holding plate F (for WS-42440) 000000WS-424400 O

6 FRA40511 Holding plate | (for WS-42440) 000000WS-424400 O

7 FRA40371 Preparatory table A oooa

8 FRA40330 Clip oooooo

9 FRA40381 Holding plate A (for PTA-32320) O000000PTA-323200 O
10 FRA40451 Holding plate H (for PTA-32320) O000000PTA-323200 O
11 FRA40351 Round holding plate A 0ooooo
12 FRA40361 Round holding plate B 0ooooo
13 MD442350 Holder cushion oooooooood
14 FRA40311 Guide plate oono
15 FRA40300 Guide bar ooo
16 FRA40341 Base aa
17 FRA40320 Support plate oood

A SPCB05020 Pan head screw (Phillips, M5x20) O000000000dOMsx200

B SPCB05040 Pan head screw (Phillips, M5x40) O000000000OMsx400

C WPABO5000 Plain washer (M5) 0000Ms50

D NWAB05000  Wing nut (M5) 0DO00000O0Ms0

E SMADO3010 Pan head tapping screw (Phillips, M3x10) 000000000 o0ooomMm3xiod
F SKAK5A032 Round head wood screw (Phillips, 5.1x32 00000000005.1x320

31b-1



LappyJapan

HappydJapan Inc.

HEAD OFFICE  3-3515, Tachiyagawa, Yamagata-city, 990-2251, Japan
Phone: +81-23-686-2272 Fax: +81-23-686-2243

TOKYO OFFICE 2-9-5, Taito, Taito-Ku, Tokyo 110-0016, Japan
Phone: +81-3-3834-0711 Fax: +81-3-3835-8917

£appyJapan

N =L WA wielV A AN

gboood 0990-22510 0000000003515
TEL 023-686-2272(00) FAX 023-686-2243

obooog gilio-oo6e0 00O ODOODOOOOSDODO
TEL 03-3834-0711 FAX 03-3835-8917

OA01



	INDEX
	EXPLANATION OF LIST
	FRAME 1
	FRAME 2
	FRAME (PARTS BY MODEL)
	TABLE 1
	TABLE 2
	TABLE  3 (PARTS BY MODEL)
	TABLE  4 (PARTS BY MODEL)
	TABLE  5 (PARTS BY MODEL)
	TRANSMISSION UNIT 1	
	TRANSMISSION UNIT 2
	BED 1
	BED 2
	BED 3
	THREAD CUTTING DRIVER 
	THREAD CUTTING DRIVER (PARTS BY MODEL)
	FIXED HEAD
	NEEDLE BAR CHANGE UNIT
	NEEDLE BAR CHANGE UNIT (PARTS BY MODEL)
	TIMING DETECTING UNIT
	MOVING HEAD 1
	MOVING HEAD 2
	THREAD CATCHER 1
	THREAD CATCHER 2
	THREAD TENSION 1
	THREAD TENSION 2
	THREAD STAND
	THREAD STAND 1(PARTS BY MODEL)
	 X CARRIAGE 1
	
X CARRIAGE (PARTS BY MODEL)
	Y CARRIAGE 1
	Y CARRIAGE (PARTS BY MODEL)
	ELECTRIC PARTS 1
	ELECTRIC PARTS 2
	ELECTRIC PARTS 3 (PARTS BY MODEL)
	CONTROL BOX 1
	CONTROL BOX 2
	CONTROL BOX (10.4 in) 1
	CONTROL BOX (10.4 in) 2
	LASER POINTER
	SAFETY SENSOR
	BOBBIN WINDER
	CAP FRAME (DRIVE FRAME)
	CAP FRAME (HOLD FRAME)
	CAP FRAME (CAP STRETCHER)
	ONE POINT FRAME (HOLD FRAME)
	ONE POINT FRAME (SETTING BASE)
	LONG ONE POINT FRAME (HOLD FRAME)
	LONG ONE POINT FRAME (SETTING BASE)
	ELECTRICAL CONNECTION DIAGRAM
	ACCESSORIES 1
	ACCESSORIES 2

